Anbotek
ProductSafet Report No.:1814C40149812502 Page 1 of 73
y FCC ID: 2BMLJ-PAW5320

FCC Test Report

Applicant : DAP B.V.

. TUSSENDIEPEN 4 a, 9206AD, DRACHTEN,

Address " Netherlands

Product Name : PET Feeder 5000 Series

Report Date : 2025-06-10

Shenzhen Anbote}

Shenzhen Anbotek Compliance Laboratory Limited

Address: Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, {?’\ Hotline
Sa nzhe jdong,China & 400-003-0500
Ta www.anbotek.com




Anbotek

Report No.:1814C40149812502 Page 2 of 73
FCC ID: 2BMLJ-PAWS320

Product Safety

Contents

L= T =Y = TN ) o7 o 4= i) o SRS 6
PR R O 1= o ) o T 4= 4T ) o PSS 6
1.2. Description Of DeVICe (EUT) ...t e s e e e e e 6
1.3. Auxiliary Equipment Used DUNG TeSt.....coooi it e e e e 7
1.4. Operation ChaNNEl lISt ...........oooii i e e e e e e e 7
1.5. Description Of TESt MOAES........ it e e e e e e enees 7
1.6. Measurement UNCErtainty ............ooi it e e e e e e e e e e e emees 7
L A 1= A0S T 1 4T o = PSR 8
1.8. Description Of Test FaCIlity .......eeeiiie e 9
(RS TR B 11T F= T = PRSP PPPPPPPR 9
1.10. Test EQUIPMENT LISt.... .. 10
A N g1 (= g T g E= T (=T [T =10 =Y o | RSP 12
b I 013 o3 011 To ] [ USSP PPRPPR 12
3. Conducted Emission at AC POWET lINE..........uueeiiiieiieeeeee et e e e e e e e e eeanes 13
B EUT OPEIAtION ...t ettt e e e e e et e e e e e e e e ataeeeeaaeeeeeansrenens 13
O 1= =1 (1] o SRR 13
G TR T =] B - | - SRR 14
4. BAB BanAWIAL ..o e e e e e e e e et e e e e e ereeeeaaareaaans 16
g I L N I o =T =1 (o] o OSSR 16
A =Y A T=Y (1 o J OSSR 16
G T == G D - | - PSSR 16
5. Maximum Conducted OULPUL POWET ........ ...t e e e 17
o Tt R =L U I o= = [ o ISR 17
I 1= 1] T (U o SRR 17
R T 1= T B B L | - SO EUPRRSPPP 17
6. POWeEr SPECIral DENSILY .......ooiiiiiii ettt e et e e s e s e e e e e e ne e e e e e nne e e e eennees 18
2 I Y O IO o =T =1 i o] o [P RRRRROR 18
A 1= 1] T (U o S RRRRUOP 18
R T =T A L - OO U EUURRROPP 18
7. Emissions in non-restricted frequency bands ............c.ove i 19
4% B = O I IO o =T =1 i o] o [P ERRRROOP 19
A 1= T (1o SR 19
A TR =1 B - | - SR 19
8. Band edge emissions (RAIAEA) ........ccouiiiiiiiiiiiieiee ettt e e e e e e e s e e e e e e ean 20
S 0t I = U I o= = 1T S 20
S 1= T (F o S 20
TR T =T I - | - S 21
9. Emissions in frequency bands (DEIOW 1TGHZ) ..o 24
S g I = U 7= = 1T o 24
S B 1T AT (U o T 25
£ TG TR 1= 1D - | - TSRS 26
10. Emissions in frequency bands (above 1GHZ)..........ccuuiiiiiiii e 28
O T R = O O o 7= = 1T o SRR 28

Shenzhen Anbotek Compliance Laboratory Limited

Adc ry F.of Building D, Sogood Science and Technology Park, {?j}\ Hotline
Sant ct, Bao'an District, Shenzhen, Guangdong,Chin: \;‘J 400-003-0500
Tal

e@anbotek.com www.anbotek.com




Anbotek

Broduct Safety Report No.:1814C40149812502 Page 3 of 73
FCC ID: 2BMLJ-PAW5320

(O 1S BT (1] o TSP 28

(L T 1T B = = PO URPPPPRR 29
APPENDIX | -- TEST SETUP PHOTOGRAPH. ...ttt 32
APPENDIX Il -- EXTERNAL PHOTOGRAPH ... .ottt enee e 32
APPENDIX Il -- INTERNAL PHOTOGRARPH ...ttt 32
APPENAIX TEST DAL ... e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaas 33
Appendix A: -6dB Bandwidth..............oooi e 33
Appendix B: 99% Occupied Bandwidth ......... ..o 38
APPENIX C: DULY CYCIE .ooiiiiiiiiie ettt s et e e st e e e st e e e e sstaeaesantaeeaesassaeeessnaeeeeennsaneenanns 43
Appendix D: MAX. OUIPUL POWET ...t e e e e et e e e e e e e e naanes 48
Appendix E: Power SPectral DENSILY ..........cooiiiiiiiiiiiie ettt e et e e e neeee e 53
PN o] o1T g [ A = 7= g T =T [T 58
Appendix G: SPUMOUS EMISSION...... ..ottt e e e e s eete e e e e neeeeeea 64

Shenzhen Anbotek Compliance Laboratory Limited

SanweiComm

Address: Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, >\ Hotline
< 400-003-0500

Tel:(86)0755-26066440 Email:service@anbotek.com www.anbotek.com

nity, Hangcheng Subdistrict, Bao'an District, Shenzhen, Guangdong,China




Anbotek

Product Safety

Applicant
Manufacturer

Product Name
Model No.

Trade Mark

Rating(s)

Test Standard(s)

Report No.:1814C40149812502 Page 4 of 73
FCC ID: 2BMLJ-PAWS320

TEST REPORT

DAP B.V.
DAP B.V.

PET Feeder 5000 Series

PAW5320
IXX(XX in model No. can be 0-9, A-Z or blank, only for different silk
screen, color, sales area.)

PHILIPS
Input: 5V= 1A

47 CFR Part 15.247
ANSI C63.10-2020
KDB 558074 D01 15.247 Meas Guidance v05r02

The device described above is tested by Shenzhen Anbotek Compliance Laboratory Limited to
determine the maximum emission levels emanating from the device and the severe levels of the
device can endure and its performance criterion. The measurement results are contained in this test
report and Shenzhen Anbotek Compliance Laboratory Limited is assumed full of responsibility for the
accuracy and completeness of these measurements. Also, this report shows that the EUT
(Equipment Under Test) is technically compliant with above listed standard(s) requirements.

This report applies to above tested sample only and shall not be reproduced in part without written
approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Receipt:

Date of Test:

Prepared By:

2024-11-21

2024-11-21 to 2025-06-10

Haidi Huanj

(HaiDi Huang)

Approved & Authorized Signer:

Shenzhen Anbotek Compliance Laboratory Limited

(KingKong Jin)

10'an District, Shenzhen, Guangdong

anbotek.com www.anbotek.com

{?T;\ Hotline
‘& _/ 400-003-0500




Anbotek

Product Safety

Report No.:1814C40149812502 Page 5 of 73
FCC ID: 2BMLJ-PAWS320

Revision History

Report Version

Description Issued Date

R0OO

Original Issue. 2025-06-10

Shenzhen Anbotek Compliance Laboratory Limited

Address: Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, @ Hotline
-’

Sanwei Community, Hangcheng Subdistrict, Bao'an District, Shenzhen, Guangdong,China

Tel:(86)0755-26066440 Email:service@anbotek.com

400-003-0500
www.anbotek.com




Anbotek

Report No.:1814C40149812502 Page 6 of 73
FCC ID: 2BMLJ-PAWS320

Product Safety

1. General Information
1.1. Client Information

Applicant : | DAP B.V.
Address : | TUSSENDIEPEN 4 a, 9206AD, DRACHTEN, Netherlands
Manufacturer : | DAP B.V.
Address : | TUSSENDIEPEN 4 a, 9206AD, DRACHTEN, Netherlands
Factory : | Jiasheng Enterprise Co., Ltd.

No. 18 Dongke North Road, Dongcheng Street, Dongguan City,
Address .

Guangdong Province

1.2. Description of Device (EUT)

Product Name : | PET Feeder 5000 Series

PAW5320

/XX(XX in model No. can be 0-9, A-Z or blank, only for different silk screen,
Model No. : | color, sales area.)

(Note: All samples are the same except the model name, silk screen, color,
sales area, so we prepare “PAW5320” for test only.)

Trade Mark : | PHILIPS

Test Power Supply : | DC 5V from Adapter input AC120V/60Hz

Test Sample No. : | 1-2-1(Normal Sample), 1-2-2(Engineering Sample)
Model: HX06B-0501000-CU

Adapter : | Input: 100-240V~, 50/60Hz, 0.2A Max
Output: DC 5V=1.0A

RF Specification

Sperat"’” 802.11b/g/n(HT20): 2412MHz to 2462MHz

requency

Number of Channel | : | 802.11b/g/n(HT20): 11 Channels
802.11b: DSSS(CCK, DQPSK, DBPSK);

Modulation Type : | 802.11g: OFDM(BPSK, QPSK, 16QAM, 64QAM);
802.11n(HT20): OFDM (BPSK, QPSK, 16QAM, 64QAM)

Antenna Type : | FPC Antenna

Antenna Gain(Peak) | : | 2.88dBi

Remark:

(1) All of the RF specification are provided by customer.
(2) For a more detailed features description, please refer to the manufacturer’s specifications or the
User’s Manual.

Shenzhen Anbotek Compliance Laboratory Limited

ory & 1/F.of Building D, Sogood Science and Technology Park, {?f;\ Hotline
s y0'an District, Shenzhen, Guangdong,China ‘& _/ 400-003-0500
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1.3. Auxiliary Equipment Used During Test

Title

Manufacturer Model No. Serial No.

/

/ / /

1.4. Operation channel list

Operation Band:

Channel Fr?l\(jltﬁezr;cy Channel Fr?l\(jltﬁezr;cy Channel Fr?l\(jltﬁezr;cy

1 2412 5 2432 9 2452

2 2417 6 2437 10 2457

3 2422 7 2442 11 2462

4 2427 8 2447 / /

1.5. Description of Test Modes
Pretest Modes Descriptions

TM1 Keep the EUT in 802.11b transmitting mode.
TM2 Keep the EUT in 802.11g transmitting mode.
TM3 Keep the EUT in 802.11n(HT20) transmitting mode.

1.6. Measurement Uncertainty

Parameter Uncertainty

Conducted emissions (AMN 150kHz~30MHz) 3.4dB

Occupied Bandwidth 925Hz

Conducted Output Power 0.76dB

Power Spectral Density 0.76dB

Conducted Spurious Emission 1.24dB
1G-6GHz: 4.78dB;

Radiated spurious emissions (above 1GHz) 6G-18GHz: 4.88dB
18G-40GHz: 5.68dB

Radiated emissions (Below 30MHz) 3.53dB

Radiated spurious emissions (30MHz~1GHz) Horizontal: 3.92dB; Vertical: 4.52dB

The measurement uncertainty and decision risk evaluated according to AB/WI-RF-F-032.
This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Shenzhen Anbotek Compliance Laboratory Limited

F.of Building D, Sogood Science and Technology Park, (/3\ Hotline
n District, Shenzhen, Guangdong,China \j__) 400-003-0500
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1.7. Test Summary

Test ltems Test Modes Status
Antenna requirement / P
Conducted Emission at AC power line Mode1,2,3 P
6dB Bandwidth Mode1,2,3 P
Maximum Conducted Output Power Mode1,2,3 P
Power Spectral Density Mode1,2,3 P
Emissions in non-restricted frequency bands Mode1,2,3 P
Band edge emissions (Radiated) Mode1,2,3 P
Emissions in frequency bands (below 1GHz) Mode1,2,3 P
Emissions in frequency bands (above 1GHz) Mode1,2,3 P
Note:
P: Pass
N: N/A, not applicable

Shenzhen Anbotek Compliance Laboratory Limited

Address: Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, »\ Hotline
o 400-003-0500

Tel:(86)0755-26066440 Email:service@anbotek.com www.anbotek.com
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1.8. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.:279531

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Registration No. 279531.

Test Location

Shenzhen Anbotek Compliance Laboratory Limited.

Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, Sanwei
Community, Hangcheng Subdistrict, Bao'an District, Shenzhen, Guangdong, China.

1.9. Disclaimer

1. The test report is invalid if not marked with the signatures of the persons responsible for preparing
and approving the test report.
2. The test report is invalid if there is any evidence and/or falsification.

3. The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein.

4. This document may not be altered or revised in any way unless done so by Anbotek and all
revisions are duly noted in the revisions section.

5. Content of the test report, in part or in full, cannot be used for publicity and/or promotional
purposes without prior written approval from the laboratory.

6. The authenticity of the information provided by the customer is the responsibility of the customer
and the laboratory is not responsible for its authenticity.

7. The data in this report will be synchronized with the corresponding national market supervision and
management departments and cross-border e-commerce platforms as required by regulatory
agencies.

The laboratory is only responsible for the data released by the laboratory, except for the part provided
by the applicant.

Shenzhen Anbotek Compliance Laboratory Limited

F.of Building D, Sogood Science and Technc
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1.10. Test Equipment List

Page 10 of 73

Conducted Emission at AC power line
Item Equipment Manufacturer Model No. | Serial No. Last Cal. |Cal.Due Date
1 | LISN. Adificial | popie 8 Schwarz | ENV216 | 100055 | 2024-09-09 | 2025-09-08
Mains Network
Three Phase V- 2024-01-17 | 2025-01-16
2 | type Artificial CYBERTEK | EM5040DT | 2190400
Power Network 00 2025-01-13 | 2026-01-12
Software Name
3 EZ-EMC Farad Technology | ANB-03A N/A / /
EMI Test
4 . Rohde & Schwarz ESPI3 100926 | 2024-09-09 | 2025-09-08
Receiver(CE2#)
6dB Bandwidth
Maximum Conducted Output Power
Power Spectral Density
Emissions in non-restricted frequency bands
Item Equipment Manufacturer Model No. | Serial No. Last Cal. |Cal.Due Date
Constant
Temperature ZJ-
1 Humidity ZHONGJIAN KHWSS80B N/A 2024-10-14 | 2025-10-13
Chamber
2 | DC Power Supply IVYTECH V3605 180541%360 2024-09-09 | 2025-09-08
Spectrum 2024-05-06 | 2025-05-05
3 Analyzer Rohde & Schwarz | FSV40-N 102150 2025-04-25 | 2026-04-24
4 | MXASpectrum KEYSIGHT N9020A |MYS05318] 5024.00-00 | 2025-09-08
Analysis 23
5 Oscilloscope Tektronix MDO3012 | C020298 | 2024-10-10 | 2025-10-09
MXG RF Vector . MY474206| 2024-02-04 | 2025-02-03
6 | Signal Generator Agilent N5182A 47 2025-01-14 | 2026-01-13

Shenzhen Anbotek Compliance Laboratory Limited

Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park,

(j\ Hotline
Q 400-003-0500

www.anbotek.com
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Band edge emissions (Radiated)
Emissions in frequency bands (above 1GHz)
Item Equipment Manufacturer Model No. | Serial No. Last Cal. |Cal.Due Date
EMI Test 2024-01-23 | 2025-01-22
! | Receiver(RE2/3#) | Rohde & Schwarz | ESR26 | 101481 5050114 1 2026-01-13
. . LNPA- SKET-PA- | 2024-01-17 | 2025-01-16
2 | EMI Preamplifier | SKET Electronic 0118G-45 002 5025-01-13 | 2026-01-12
Double Ridged BBHA
3 Horn Antenna SCHWARZBECK 9120D 02555 2022-10-16 | 2025-10-15
EMI Test Software
4 EZ-EMC SHURPLE N/A N/A / /
5 | Horn Antenna A-INFO HBRRA00-| J2TTH008 | 9024.01-22 | 2027-01-21
Spectrum 2024-05-06 | 2025-05-05
6 Analyzer Rohde & Schwarz | FSV40-N 102150 5025-04-25 | 2026-04-24
7 Amplifier Talent Microwave | EEA18G40 | 5305080 | 2024-05-07 | 2025-05-06
G-50-30
Emissions in frequency bands (below 1GHz)
Item Equipment Manufacturer Model No. | Serial No. Last Cal. |Cal.Due Date
EMI Test 2024-01-23 | 2025-01-22
! | Receiver(RE2/3#) | Rohde & Schwarz | ESR26 | 101481 5455751714 T 2026.01-13
. 2024-01-17 | 2025-01-16
2 Pre-amplifier SONOMA 310N 186860 2025-01-14 | 2026-01-13
3 | BlogBroadband | sopwarsbeck | VULB9163 | 345 | 2022-10-23 | 2025-10-22
Loop Antenna FMZB1519
4 (9K-30M) Schwarzbeck B 00053 2024-09-12 | 2025-09-11
EMI Test Software
5 EZ-EMC SHURPLE N/A N/A / /

Shenzhen Anbotek Compliance Laboratory Limited

Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park,

(j\ Hotline
Q 400-003-0500

www.anbotek.com

Bao'an District, Shenzhen, Guangdong,China
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2. Antenna requirement

Refer to 47 CFR Part 15.203, an intentional radiator shall be designed to
ensure that no antenna other than that furnished by the responsible party
Test Requirement: shall be used with the device. The use of a permanently attached antenna or
of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

2.1. Conclusion

The antenna is a FPC Antenna which permanently attached, and the best case gain of the antenna
is 2.88dBi. It complies with the standard requirement.

Shenzhen Anbotek Compliance Laboratory Limited

Address: Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, (j\ Hotline
Q 400-003-0500
www.anbotek.com

district, Shenzhen, Guangdong,China

Sanwei Community, Hangcheng Subdistrict, Bao'an

Tel:(86)0755-26066440 Email:service@anbotek.com
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3. Conducted Emission at AC power line

Refer to 47 CFR 15.207(a), Except as shown in paragraphs (b)and (c)of this
section, for an intentional radiator that is designed to be connected to the
public utility (AC) power line, the radio frequency voltage that is conducted
Test Requirement: back onto the AC power line on any frequency or frequencies, within the
band 150 kHz to 30 MHz, shall not exceed the limits in the following table, as
measured using a 50 yH/50 ohms line impedance stabilization network

(LISN).
Frequency of emission (MHz) Conducted limit (dBuV)
Quasi-peak Average
. 0.15-0.5 66 to 56* 56 to 46*
Test Limit: 0.5-5 56 46
5-30 60 50
*Decreases with the logarithm of the frequency.
Test Method: ANSI| C63.10-2020 section 6.2

Refer to ANSI C63.10-2020 section 6.2, standard test method for ac power-

Procedure: . o . . )
line conducted emissions from unlicensed wireless devices

3.1. EUT Operation

Operating Environment:

1: 802.11b mode: Keep the EUT in 802.11b transmitting mode.
Test mode: 2: 802.11g mode: Keep the EUT in 802.11g transmitting mode.
3: 802.11n(HT20) mode: Keep the EUT in 802.11n(HT20) transmitting mode.

3.2. Test Setup

01m
—_— é
EUT Peripheral l
’f  —————
,l/ T
0.8m ,//
N4 08m
™ \
/ LISN | l’
Shenzhen Anbotek Compliance Laboratory Limited
atory & 1/F. of Building D, Sogood Science and Technology Park, fj\ Hotline
strict, Bao’an District, Shenzhen, Guangdong,China \{é) 400-003-0500

vice@anbotek.com www.anbotek.com
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3.3. Test Data

Temperature: | 23.1 °C Humidity: | 59 % Atmospheric Pressure: | 101 kPa
Test Power Supply: DC 5V from Adapter input AC120V/60Hz

TM2 / Line: Line / Band: 2400-2483.5 MHz /BW: 20/ CH: L

80.0 dBu¥

Limit: —_
AVG:

peak

AVG
30.000

No. (';;fﬁz) I?gggi\?)g F@%" r (gg?\,l*; (dLliamui:*) Ov?c:BL)imit Detector | - Remark

i 0.1740| 39.01 | 17.83 | 5684 | 6476 | 792 | QP

2 02020 22.91 | 17.82 | 2073 | 5352 | 1279 | AVG

3 02620 3455 | 17.84 | 5239 | 6136 | 897 | QP

3 04620 3088 | 1784 | 4872 | 5666 | 794 | QP

5 04620| 2090 | 17.84 | 3874 | 4666 | 792 | AVG

6 06660 2534 | 17.87 | 4321 | 5600 | 1279 | QP

7 0.8660| 13.97 | 17.86 | 3183 | 4600 | -1417 | AVG

8 T3220| 2327 | 17.86 | 4113 | 56.00 | 1487 | QP

9 T3340| 1360 | 17.86 | 3155 | 46.00 | 1445 | AVG

10 16220| 2130 | 1785 | 39.15 | 56.00 | -1685 | QP

T T6540| 1137 | 17.85 | 29.22 | 46.00 | -1678 | AVG

12 2.0020| 847 | 17.85 | 2632 | 4600 | -1968 | AVG

Shenzhen Anbotek Compliance Laboratory Limited

Sanwei Community, Hangcheng Subdistrict, Bao'an District, Shenzhen, Guangdong,China

400-003-0500

Tel:(86)0755-26066440 Email:service@anbotek.com www.anbotek.com

Address: Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, @ Hotline
-’
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Temperature: | 23.1 °C Humidity: | 59 % Atmospheric Pressure: | 101 kPa
Test Power Supply: DC 5V from Adapter input AC120V/60Hz
TM2 / Line: Neutral / Band: 2400-2483.5 MHz /BW: 20/ CH: L
80.0 dBu¥Y
Limit: —_
AVG: —_—
I
I
11
12
peak
AVG
0.150 05 [MHz) 5 30.000
Freq. Reading | Factor | Result Limit  |Over Limit

NO- |\ MHz) | @Buv) | (dB) | (@Buv) | (@Buv) | (dB) |PerECr| Remarc
1 0.1580| 41.18 | 17.83 | 59.01 65.56 6.55 QP
2 0.2180| 21.23 | 17.82 | 39.05 5280 | -13.84 | AVG
3 02620 3123 | 17.84 | 49.07 6136 | -1229 | QP
4 0.4460| 31.56 | 17.83 | 49.39 56.95 -7.56 QP
5 0.4620| 1953 | 17.84 | 37.37 46.66 929 | AVG
6 0.6660| 26.15 | 17.87 | 44.02 56.00 | -11.98 | QP
7 0.6660| 14.59 | 17.87 | 32.46 46.00 | -13.54 | AVG
8 1.0100| 2485 | 17.86 | 42.71 56.00 | -13.29 | QP
9 12860 13.79 | 17.86 | 31.65 46.00 | -14.35 | AVG
10 1.3500 24.46 | 17.86 | 42.32 56.00 | -13.68 | QP
1 1.7180| 12.02 | 17.85 | 29.87 46.00 | -16.13 | AVG
12 2.0380[ 851 17.85 | 26.36 46.00 | -19.64 | AVG

Note:

1. Only the worst case data was showed in the report.
2. Result(dBuV) = Reading(dBuV) + Factor(dB);

Over Limit(dB) = Result(dBuV) - Limit(dBuV)

Shenzhen Anbotek Compliance Laboratory Limited

Address: Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, >\ Hotline
o 400-003-0500
Tel:(86)0755-26066440 Email:service@anbotek.com www.anbotek.com

Sanwei Community, Hangcheng Subdistrict, Bao'an District, Shenzhen, Guangdong,China
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4. 6dB Bandwidth

Test Requirement: 47 CFR 15.247(a)(2)
Refer to 47 CFR 15.247(a)(2), Systems using digital modulation techniques
Test Limit: may operate in the 902-928 MHz, and 2400-2483.5 MHz bands. The

minimum 6 dB bandwidth shall be at least 500 kHz.

ANSI| C63.10-2020, section 11.8
KDB 558074 D01 15.247 Meas Guidance v05r02

11.8.1 Option 1

The steps for the first option are as follows:

a) Set RBW = shall be in the range of 1% to 5% of the OBW but not less
than 100 kHz.

b) Set the VBW = [3 x RBW].

c) Detector = peak.

d) Trace mode = max-hold.

e) Sweep = No faster than coupled (auto) time.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission by placing two markers, one
at the lowest frequency and the other at the highest frequency of the
envelope of the spectral display, such that each marker is at or slightly below
the “~6 dB down amplitude”. If a marker is below this “-6 dB down
amplitude” value, then it shall be as close as possible to this value.

Test Method:

Procedure:

11.8.2 Option 2

The automatic bandwidth measurement capability of an instrument may be
employed using the X dB bandwidth mode with X set to 6 dB, if the
functionality described in 11.8.1 (i.e., RBW = 100 kHz, VBW = 3 x RBW, and
peak detector with maximum hold) is implemented by the instrumentation
function.

When using this capability, care shall be taken so that the bandwidth
measurement is not influenced by any intermediate power nulls in the
fundamental emission that might be = 6 dB.

4.1. EUT Operation

Operating Environment:

1: 802.11b mode: Keep the EUT in 802.11b transmitting mode.
Test mode: 2: 802.11g mode: Keep the EUT in 802.11g transmitting mode.
3: 802.11n(HT20) mode: Keep the EUT in 802.11n(HT20) transmitting mode.

I

Temperature: | 23.2 °C Humidity: | 56 % Atmospheric Pressure: | 101 kPa

4.2, Test Setup

4.3. Test Data

Please Refer to Appendix for Details.
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5. Maximum Conducted Output Power

Test Requirement: 47 CFR 15.247(b)(3)

Refer to 47 CFR 15.247(b)(3), For systems using digital modulation in the
902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1 Watt. As an
alternative to a peak power measurement, compliance with the one Watt limit
can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power
delivered to all antennas and antenna elements averaged across all symbols
Test Limit: in the signaling alphabet when the transmitter is operating at its maximum
power control level. Power must be summed across all antennas and
antenna elements. The average must not include any time intervals during
which the transmitter is off or is transmitting at a reduced power level. If
multiple modes of operation are possible (e.g., alternative modulation
methods), the maximum conducted output power is the highest total transmit
power occurring in any mode.

ANSI| C63.10-2020, section 11.9.2
KDB 558074 D01 15.247 Meas Guidance v05r02

ANSI C63.10-2020, section 11.9.2.2.2 Maximum conducted (average) output
power

Test Method:

Procedure:

5.1. EUT Operation

Operating Environment:

1: 802.11b mode: Keep the EUT in 802.11b transmitting mode.
Test mode: 2: 802.11g mode: Keep the EUT in 802.11g transmitting mode.
3: 802.11n(HT20) mode: Keep the EUT in 802.11n(HT20) transmitting mode.

E SN

Temperature: | 23.2 °C Humidity: | 56 % Atmospheric Pressure: | 101 kPa

5.2. Test Setup

5.3. Test Data

Please Refer to Appendix for Details.

Shenzhen Anbotek Compliance Laboratory Limited
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6. Power Spectral Density

Test Requirement: 47 CFR 15.247(e)

Refer to 47 CFR 15.247(e), For digitally modulated systems, the power
spectral density conducted from the intentional radiator to the antenna shall
not be greater than 8 dBm in any 3 kHz band during any time interval of
Test Limit: continuous transmission. This power spectral density shall be determined in
accordance with the provisions of paragraph (b) of this section. The same
method of determining the conducted output power shall be used to
determine the power spectral density.

ANSI| C63.10-2020, section 11.10
KDB 558074 D01 15.247 Meas Guidance v05r02

ANSI C63.10-2020, section 11.10.2 Maximum power spectral density level in
the fundamental emission

Test Method:

Procedure:

6.1. EUT Operation

Operating Environment:

1: 802.11b mode: Keep the EUT in 802.11b transmitting mode.
Test mode: 2: 802.11g mode: Keep the EUT in 802.11g transmitting mode.
3: 802.11n(HT20) mode: Keep the EUT in 802.11n(HT20) transmitting mode.

6.3. Test Data

Temperature: | 23.2 °C Humidity: | 56 % Atmospheric Pressure: | 101 kPa

6.2. Test Setup

Please Refer to Appendix for Details.

Shenzhen Anbotek Compliance Laboratory Limited
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7. Emissions in non-restricted frequency bands

Test Requirement: 47 CFR 15.247(d), 15.209, 15.205

Refer to 47 CFR 15.247(d), In any 100 kHz bandwidth outside the frequency
band in which the spread spectrum or digitally modulated intentional radiator
is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of
RMS averaging over a time interval, as permitted under paragraph (b)(3) of
this section, the attenuation required under this paragraph shall be 30 dB
instead of 20 dB. Attenuation below the general limits specified in §
15.209(a) is not required.

ANSI C63.10-2020 section 11.11
KDB 558074 D01 15.247 Meas Guidance v05r02

ANSI| C63.10-2020
Section 11.11.1, Section 11.11.2, Section 11.11.3

Test Limit:

Test Method:

Procedure:

7.1. EUT Operation

Operating Environment:

1: 802.11b mode: Keep the EUT in 802.11b transmitting mode.
Test mode: 2: 802.11g mode: Keep the EUT in 802.11g transmitting mode.
3: 802.11n(HT20) mode: Keep the EUT in 802.11n(HT20) transmitting mode.

7.3. Test Data

Temperature: | 23.2 °C Humidity: | 56 % Atmospheric Pressure: | 101 kPa

7.2. Test Setup

Please Refer to Appendix for Details.
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Product Safety

8. Band edge emissions (Radiated)
Refer to 47 CFR 15.247(d), In addition, radiated emissions which fall in the

Test Requirement: restricted bands, as defined in § 15.205(a), must also comply with the
radiated emission limits specified in § 15.209(a)(see § 15.205(c)).’
Frequency (MHz) Field strength Measurement
(microvolts/meter) distance
(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 ** 3
88-216 150 ** 3
216-960 200 ** 3
Above 960 500 3
Test Limit: ** Except as provided in paragraph (g), fundamental emissions from

intentional radiators operating under this section shall not be located in the
frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other
sections of this part, e.g., §§ 15.231 and 15.241.

In the emission table above, the tighter limit applies at the band edges.
The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9—
90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in
these three bands are based on measurements employing an average
detector.

ANSI| C63.10-2020 section 6.10
KDB 558074 D01 15.247 Meas Guidance v05r02

Procedure: ANSI C63.10-2020 section 6.10.5.2
8.1. EUT Operation

Test Method:

Operating Environment:

1: 802.11b mode: Keep the EUT in 802.11b transmitting mode.
Test mode: 2: 802.11g mode: Keep the EUT in 802.11g transmitting mode.
3: 802.11n(HT20) mode: Keep the EUT in 802.11n(HT20) transmitting mode.

8.2. Test Setup

VYVVVVVVVVVVVVVVYVVVVVVVVVVVVVVY

1~4m
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I |
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I

I

Test table &
Turntable
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| Test Receiver H Pre-Amplifier }—
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8.3. Test Data

Temperature: | 24.9 °C Humidity: | 55 % Atmospheric Pressure: | 101 kPa
TM1/CH: L
Peak value:
Frequency Reading Factor Result Limit Line Over Limit Polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
2310.00 39.21 9.58 48.79 74.00 -25.21 Horizontal
2390.00 41.14 9.73 50.87 74.00 -23.13 Horizontal
2310.00 40.67 9.58 50.25 74.00 -23.75 Vertical
2390.00 46.88 9.73 56.61 74.00 -17.39 Vertical
Average value:
Frequency Reading Factor Result Limit Line Over Limit Polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
2310.00 29.88 9.58 39.46 54.00 -14.54 Horizontal
2390.00 37.16 9.73 46.89 54.00 -7.11 Horizontal
2310.00 30.79 9.58 40.37 54.00 -13.63 Vertical
2390.00 39.55 9.73 49.28 54.00 -4.72 Vertical
TM1/CH: H
Peak value:
Frequency Reading Factor Result Limit Line Over Limit Polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
2483.50 46.83 9.91 56.74 74.00 -17.26 Horizontal
2500.00 41.32 9.94 51.26 74.00 -22.74 Horizontal
2483.50 47.19 9.91 57.10 74.00 -16.90 Vertical
2500.00 41.05 9.94 50.99 74.00 -23.01 Vertical
Average value:
Frequency Reading Factor Result Limit Line Over Limit Polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
2483.50 38.34 9.91 48.25 54.00 -5.75 Horizontal
2500.00 30.39 9.94 40.33 54.00 -13.67 Horizontal
2483.50 40.21 9.91 50.12 54.00 -3.88 Vertical
2500.00 30.54 9.94 40.48 54.00 -13.52 Vertical
Remark:

1. Result=Reading + Factor
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EOCHE: SR FCC ID: 2BMLJ-PAW5320
TM2/CH: L
Peak value:
Frequency Reading Factor Result Limit Line Over Limit o
(MHz) (dBuV) (dB/m) | (dBuv/im) | (dBuV/m) EE) | Coeieien
2310.00 37.75 9.58 47.33 74.00 -26.67 Horizontal
2390.00 41.78 9.73 51.51 74.00 -22.49 Horizontal
2310.00 40.55 9.58 50.13 74.00 -23.87 Vertical
2390.00 44 .56 9.73 54.29 74.00 -19.71 Vertical
Average value:
Frequency Reading Factor Result Limit Line Over Limit L
(MHz) (dBuV) (dB/m) | (dBuv/im) | (dBuV/m) EE) | Coeieien
2310.00 30.75 9.58 40.33 54.00 -13.67 Horizontal
2390.00 37.64 9.73 47.37 54.00 -6.63 Horizontal
2310.00 31.30 9.58 40.88 54.00 -13.12 Vertical
2390.00 36.69 9.73 46.42 54.00 -7.58 Vertical
TM2/CH: H
Peak value:
Frequency Reading Factor Result Limit Line Over Limit Polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
2483.50 46.88 9.91 56.79 74.00 -17.21 Horizontal
2500.00 41.45 9.94 51.39 74.00 -22.61 Horizontal
2483.50 47.05 9.91 56.96 74.00 -17.04 Vertical
2500.00 41.01 9.94 50.95 74.00 -23.05 Vertical
Average value:
Frequency Reading Factor Result Limit Line Over Limit Polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
2483.50 36.51 9.91 46.42 54.00 -7.58 Horizontal
2500.00 29.49 9.94 3943 54.00 -14.57 Horizontal
2483.50 39.16 9.91 49.07 54.00 -4.93 Vertical
2500.00 30.07 9.94 40.01 54.00 -13.99 Vertical
Remark:

1. Result=Reading + Factor

Shenzhen Anbotek Compliance Laboratory Limited
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EOCHE: SR FCC ID: 2BMLJ-PAW5320
TM3/CH: L
Peak value:
Frequency Reading Factor Result Limit Line Over Limit o
(MHz) (dBuV) (dB/m) | (dBuv/im) | (dBuV/m) EE) | Coeieien
2310.00 35.75 9.58 45.33 74.00 -28.67 Horizontal
2390.00 39.78 9.73 49.51 74.00 -24.49 Horizontal
2310.00 39.55 9.58 49.13 74.00 -24.87 Vertical
2390.00 42.56 9.73 52.29 74.00 -21.71 Vertical
Average value:
Frequency Reading Factor Result Limit Line Over Limit L
(MHz) (dBuV) (dB/m) | (dBuv/im) | (dBuV/m) EE) | Coeieien
2310.00 29.43 9.58 39.01 54.00 -14.99 Horizontal
2390.00 34.91 9.73 44.64 54.00 -9.36 Horizontal
2310.00 28.91 9.58 38.49 54.00 -15.51 Vertical
2390.00 34.69 9.73 44 .42 54.00 -9.58 Vertical
TM3/CH: H
Peak value:
Frequency Reading Factor Result Limit Line Over Limit Polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
2483.50 44.60 9.91 54.51 74.00 -19.49 Horizontal
2500.00 39.32 9.94 49.26 74.00 -24.74 Horizontal
2483.50 46.19 9.91 56.10 74.00 -17.90 Vertical
2500.00 41.05 9.94 50.99 74.00 -23.01 Vertical
Average value:
Frequency Reading Factor Result Limit Line Over Limit Polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
2483.50 34.49 9.91 44 .40 54.00 -9.60 Horizontal
2500.00 290.64 9.94 39.58 54.00 -14.42 Horizontal
2483.50 35.98 9.91 45.89 54.00 -8.11 Vertical
2500.00 30.21 9.94 40.15 54.00 -13.85 Vertical
Remark:

1. Result=Reading + Factor
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9. Emissions in frequency bands (below 1GHz)

Refer to 47 CFR 15.247(d), In addition, radiated emissions which fall in the

Test Requirement: restricted bands, as defined in § 15.205(a), must also comply with the
radiated emission limits specified in § 15.209(a)(see § 15.205(c)).’
Frequency (MHz) Field strength Measurement
(microvolts/meter) distance
(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 ** 3
88-216 150 ** 3
216-960 200 ** 3
Above 960 500 3
Test Limit: ** Except as provided in paragraph (g), fundamental emissions from

intentional radiators operating under this section shall not be located in the
frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other
sections of this part, e.g., §§ 15.231 and 15.241.

In the emission table above, the tighter limit applies at the band edges.
The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9—
90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in
these three bands are based on measurements employing an average
detector.

ANSI| C63.10-2020 section 6.6.4

Test Method: KDB 558074 D01 15.247 Meas Guidance v05r02

Procedure: ANSI C63.10-2020 section 6.6.4

9.1. EUT Operation

Operating Environment:

1: 802.11b mode: Keep the EUT in 802.11b transmitting mode.
Test mode: 2: 802.11g mode: Keep the EUT in 802.11g transmitting mode.
3: 802.11n(HT20) mode: Keep the EUT in 802.11n(HT20) transmitting mode.

Shenzhen Anbotek Compliance Laboratory Limited
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9.2. Test Setup

1
Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver Pre-Amplifier

1~ 4m

3< 3m >3 Variable
EUT & i m,
Peripheral |
i Test table &
\ | Turntable
0.8m I
emem

‘ Test Receiver }7‘ Pre-Amplifier }—
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9.3. Test Data

The test results of 9kHz-30MHz was attenuated more than 20dB below the permissible limits, so the
results don't record in the report.

Temperature: | 23.2 °C Humidity: | 56 % Atmospheric Pressure: | 101 kPa
Test Power Supply: DC 5V from Adapter input AC120V/60Hz
TM2 / Polarization: Horizontal / Band: 2400-2483.5 MHz /BW: 20/ CH: L
80.0 dBu¥/m
Limit: —_
Margin: —_—
| 5
40 [ I % %
| 2 3 4\/
‘ by
0.0
30.000 40 50 60 70 80 [MHz]) 300 400 500 600 70D 1000000
Freq. Reading | Factor | Result Limit  |Over Limit

No- | MHz) | (dBuv) | (dB/m) [(@Buvim)|(Buvim)| (@B) |7 Remark
1 183.2005| 50.24 | -20.69 | 29565 | 4350 | -13.95 | QP
2 348.0274| 4897 | -15.05 | 3392 | 46.00 | -12.08 | QP
3 475.4991| 4457 | -12.19 | 32.38 | 46.00 | -13.62 | QP
4 506.4791| 4575 | -11.98 | 33.77 | 46.00 | -12.23 | QP
5 568.6127| 5173 | -995 | 41.78 | 46.00 | -4.22 QP
6 636.1340| 50.07 | -8.89 | 41.18 | 46.00 | -4.82 QP

Shenzhen Anbotek Compliance Laboratory Limited

Address: Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, »\ Hotline
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Temperature: | 23.2 °C Humidity: | 56 % Atmospheric Pressure: | 101 kPa
Test Power Supply: DC 5V from Adapter input AC120V/60Hz

TM2 / Polarization: Vertical / Band: 2400-2483.5 MHz /BW: 20/ CH: L

80.0 dBu¥/m

Limit: —

Margin: —_

40 I 3 | TU‘#
12

0.0
30.000 40 50 60 70 80 [MHz] 300 400 500 G600 70O 1000000
Freq. Reading | Factor | Result Limit  |Over Limit Detect R "
No. (MHz) (dBuV) | (dB/m) [(dBuvim)|(dBuv/m)| (dB) eiector emar
835222| 5644 | -2165 | 34.79 | 40.00 | -521 QP
85.5977| 55.83 | -21.08 | 34.75 | 4000 | -525 QP

91.8163| 57.35 -19.05 38.30 43.50 -5.20 QP
566.6223| 53.02 -10.92 42.10 46.00 -3.90 QP
612.0642| 50.55 -9.10 41.45 46.00 -4.55 QP
654.2318| 51.70 -8.74 42.96 46.00 -3.04 QP

D o] | W M| =

Note:

1. Only the worst case data was showed in the report.
2. Result(dBuV/m) = Reading(dBuV) + Factor(dB/m);
Over Limit(dB) = Result(dBpV/m) - Limit(dBuV/m)
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10. Emissions in frequency bands (above 1GHz)

In addition, radiated emissions which fall in the restricted bands, as defined

Test Requirement: in § 15.205(a), must also comply with the radiated emission limits specified
in § 15.209(a)(see § 15.205(c)).”
Frequency (MHz) Field strength Measurement
(microvolts/meter) distance
(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 ** 3
88-216 150 ** 3
216-960 200 ** 3
Above 960 500 3
Test Limit: ** Except as provided in paragraph (g), fundamental emissions from

intentional radiators operating under this section shall not be located in the
frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other
sections of this part, e.g., §§ 15.231 and 15.241.

In the emission table above, the tighter limit applies at the band edges.
The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9—
90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in
these three bands are based on measurements employing an average
detector.

ANSI| C63.10-2020 section 6.6.4
KDB 558074 D01 15.247 Meas Guidance v05r02

Procedure: ANSI C63.10-2020 section 6.6.4
10.1. EUT Operation

Test Method:

Operating Environment:

1: 802.11b mode: Keep the EUT in 802.11b transmitting mode.
Test mode: 2: 802.11g mode: Keep the EUT in 802.11g transmitting mode.
3: 802.11n(HT20) mode: Keep the EUT in 802.11n(HT20) transmitting mode.

10.2. Test Setup
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10.3. Test Data
Temperature: | 24.9 °C Humidity: | 55 % Atmospheric Pressure: | 101 kPa
TM2/CH: L
Peak value:
Frequency Reading Factor Result Limit Over Limit polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
4824.00 28.82 15.31 4413 74.00 -29.87 Vertical
7236.00 29.30 18.06 47.36 74.00 -26.64 Vertical
9648.00 30.62 23.77 54.39 74.00 -19.61 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
4824.00 28.27 15.31 43.58 74.00 -30.42 Horizontal
7236.00 31.29 18.06 49.35 74.00 -24.65 Horizontal
9648.00 29.37 23.77 53.14 74.00 -20.86 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
Average value:
Frequency Reading Factor Result Limit Over Limit polarization
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
4824.00 19.90 15.31 35.21 54.00 -18.79 Vertical
7236.00 20.17 18.06 38.23 54.00 -15.77 Vertical
9648.00 20.97 23.77 4474 54.00 -9.26 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
4824.00 19.80 15.31 35.11 54.00 -18.89 Horizontal
7236.00 22.53 18.06 40.59 54.00 -13.41 Horizontal
9648.00 20.12 23.77 43.89 54.00 -10.11 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
Shenzhen Anbotek Compliance Laboratory Limited
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TM2/CH: M
Peak value:
Frequency Reading Factor Result Limit Over Limit o
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) celllice ey
4874.00 28.87 15.41 44 .28 74.00 -29.72 Vertical
7311.00 29.36 18.01 47.37 74.00 -26.63 Vertical
9748.00 30.64 23.79 54.43 74.00 -19.57 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
4874.00 29.12 15.41 44.53 74.00 -29.47 Horizontal
7311.00 30.91 18.01 48.92 74.00 -25.08 Horizontal
9748.00 29.69 23.79 53.48 74.00 -20.52 Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
Average value:
Frequency Reading Factor Result Limit Over Limit o
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) beigietel
4874.00 19.71 15.41 35.12 54.00 -18.88 Vertical
7311.00 20.68 18.01 38.69 54.00 -15.31 Vertical
9748.00 21.89 23.79 45.68 54.00 -8.32 Vertical
12185.00 * 54.00 Vertical
14622.00 * 54.00 Vertical
4874.00 21.23 15.41 36.64 54.00 -17.36 Horizontal
7311.00 22.00 18.01 40.01 54.00 -13.99 Horizontal
9748.00 19.41 23.79 43.20 54.00 -10.80 Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
Shenzhen Anbotek Compliance Laboratory Limited
ory & 1/F.of Building D, Sogood Scienceand Technology Park {otline
t, Bao'an Dist f.;-, J,J.q ],(wl " | I?) %{onm 3-0500

www.anbotek.com
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FCC ID: 2BMLJ-PAW5320
TM2/CH: H
Peak value:
Frequency Reading Factor Result Limit Over Limit o
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) beigietel
4924.00 29.43 15.51 44 .94 74.00 -29.06 Vertical
7386.00 30.06 17.97 48.03 74.00 -25.97 Vertical
9848.00 31.45 23.82 55.27 74.00 -18.73 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
4924.00 28.51 15.51 44.02 74.00 -29.98 Horizontal
7386.00 29.87 17.97 47.84 74.00 -26.16 Horizontal
9848.00 29.29 23.82 53.11 74.00 -20.89 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
Average value:
Frequency Reading Factor Result Limit Over Limit o
(MHz) (dBuV) (dB/m) (dBuV/m) | (dBuV/m) (dB) celllice ey
4924.00 19.34 15.51 34.85 54.00 -19.15 Vertical
7386.00 19.98 17.97 37.95 54.00 -16.05 Vertical
9848.00 21.45 23.82 45.27 54.00 -8.73 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
4924.00 18.87 15.51 34.38 54.00 -19.62 Horizontal
7386.00 20.34 17.97 38.31 54.00 -15.69 Horizontal
9848.00 18.90 23.82 42.72 54.00 -11.28 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal

Remark:
1. Result =Reading + Factor

Wk

2. Test frequency are from 1GHz to 25GHz, “*” means the test results were attenuated more than 20dB

below the permissible limits, so the results don't record in the report.

3. Only the worst case(802.119) is recorded in the report.

Shenzhen Anbotek Compliance Laboratory Limited

ory & 1/F.of Building D, Sogood Science and Technology Park, {?f;\ Hotline
s y0'an District, Shenzhen, Guangdong,China ‘& _/ 400-003-0500

e@anbotek.com www.anbotek.com
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APPENDIX | -- TEST SETUP PHOTOGRAPH
Please refer to separated files Appendix | -- Test Setup Photograph_RF

APPENDIX Il -- EXTERNAL PHOTOGRAPH

Please refer to separated files Appendix Il -- External Photograph

APPENDIX Il -- INTERNAL PHOTOGRAPH

Please refer to separated files Appendix Il -- Internal Photograph

Shenzhen Anbotek Compliance Laboratory Limited

Address: Sogood Industrial Zone Laboratory & 1/F. of Building D, Sogood Science and Technology Park, ﬂ\ Hotline
o'an District, Shenzhen, Guangdong,China \{é) 400-003-0500

Tel:(86)0755-26066440 Email:service@anbotek.com www.anbotek.com

Sanwei Community, Hangche
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Appendix Test Data

Appendix A: -6dB Bandwidth

Condition Antenna Modulation Frequency (MHz) | -6dB BW(MHz) | limit(kHz) Result
NVNT ANT1 802.11b 2412.00 9.18 500 Pass
NVNT ANT1 802.11b 2437.00 9.12 500 Pass
NVNT ANT1 802.11b 2462.00 8.70 500 Pass
NVNT ANT1 802.11g 2412.00 16.57 500 Pass
NVNT ANT1 802.11g 2437.00 16.49 500 Pass
NVNT ANT1 802.11g 2462.00 16.50 500 Pass
NVNT ANT1 802.11n(HT20) 2412.00 17.71 500 Pass
NVNT ANT1 802.11n(HT20) 2437.00 17.63 500 Pass
NVNT ANT1 802.11n(HT20) 2462.00 17.58 500 Pass

-6dB_Bandwidth NVNT_ANT1_802_11b_2412

Agilent Spectrum Analyzer - Occupied BW
sog ac || SENSE!INT| ALIGH AUTOD 08:49:34 PMMaw 28, 2024

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
Trig: Free Run Avg[Held: 10/10

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 4.87 dB
Ref 20.74 dBm

Center Freq
2.412000000 GHz

Center 2412 GHz Span 30 MHz [P
#Res BW 330 kHz #VBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 18.6 dBm
13.518 MHz

Transmit Freq Error -8.527 kHz OBW Power

x dB Bandwidth 9.182 MHz x dB

MSG STATUS

-6dB_Bandwidth NVNT_ANT1_802_11b_2437

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Occupied BW.
son AC [ ] SENSEINT| ALIGNAUTO! 08:52;34 PM Mow 28, 2024

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
Trig: Free Run Avg[Held: 10/10

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset4.71 dB
Ref 24.42 dBm

CenterFreq
2.437000000 GHz

CF Step
3.000000 MHz
Center 2.437 GHz Span 30 MHz [P Man

#Res BW 330 kHz #/BW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 17.2 dBm Freq Offset
13.335 MHz 0z

Transmit Freq Error -70.376 kHz OBW Power
x dB Bandwidth 9.123 MHz x dB

MSG STATUS

-6dB_Bandwidth NVNT_ANT1_802_11b_2462

Agilent Spectrum Analyzer - Occupied BW

soe ac | ] SEMSEINT ALIGN AUTO! 08:55:23 PMMov 28, 2024

Center Freq 2.462000000 GHz CenterFred: 2.462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset4.73 dB
Ref 18.46 dBm

Center Freq
2.462000000 GHz

CF Step
3.000000 MHz
Center 2.462 GHz Span 30 MHz [f\i% Man

#Res BW 330 kHz #VBW 1 MHz Sweep 1ms

QOccupied Bandwidth Total Power 16.1 dBm Freq Offset
13.267 MHz otz

Transmit Freq Error -57.714 kHz OBW Power 99.00 %
x dB Bandwidth 8.698 MHz x dB -6.00 dB

MSG STATUS

-6dB_Bandwidth NVNT_ANT1_802_11g_2412

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Occupied BW.
son AC [ ] SENSEINT| ALIGNAUTO! 08:59:21 PM Maw 28, 2024

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
Trig: Free Run Avg[Held: 10/10

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 4.87 dB
Ref 22.74 dBm

CenterFreq
2.412000000 GHz

CF Step
3.000000 MHz
Center 2.412 GHz Span 30 MHz [P Man

#Res BW 430 kHz #/BW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 22.9 dBm Freq Offset
17.173 MHz 0z

Transmit Freq Error -144.74 kHz OBW Power
x dB Bandwidth 16.57 MHz x dB

MSG STATUS

-6dB_Bandwidth NVNT_ANT1_802_11g

Agilent Spectrum Analyzer - Occupied BW

soe ac | ] SEMSEINT ALIGN AUTO! 03:03:44 PM MDY 28, 2024

Center Freq 2.437000000 GHz CenterFred: 2.437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset4.71 dB
Ref 20.42 dBm

Center Freq
2.437000000 GHz

CF Step
3.000000 MHz
Center 2437 GHz Span 30 MHz [f\i% Man

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1ms

QOccupied Bandwidth Total Power 21.1 dBm Freq Offset
17.078 MHz otz

Transmit Freq Error -209.73 kHz OBW Power 99.00 %
x dB Bandwidth 16.49 MHz x dB -6.00 dB

MSG STATUS

-6dB_Bandwidth NVNT_ANT1_802_11g_2462

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Occupied BW.
son AC [ ] SENSEINT| ALIGNAUTO! 03:07:39 PM Mow 28, 2024

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
Trig: Free Run Avg[Held: 10/10

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 4.73 dB
Ref 14.46 dBm

CenterFreq
2.462000000 GHz

CF Step
3.000000 MHz
Center 2.462 GHz Span 30 MHz [P Man

#Res BW 430 kHz #/BW 1.2 MHz Sweep 1ms

Occupied Bandwidth Total Power 19.8 dBm Freq Offset
17.018 MHz 0z

Transmit Freq Error -178.53 kHz OBW Power
x dB Bandwidth 16.50 MHz x dB

MSG STATUS

-6dB_Bandwidth_ NVNT_ANT1_802_11n(HT20) 2412

Agilent Spectrum Analyzer - Occupied BW

soe ac | ] SEMSEINT ALIGN AUTO! 09:11:01 PM Moy 28, 2024

Center Freq 2.412000000 GHz CenterFred: 2.412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 4.87 dB
Ref 16.74 dBm

Center Freq
2.412000000 GHz

CF Step
3.000000 MHz
Center 2412 GHz Span 30 MHz [f\i% Man

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms

QOccupied Bandwidth Total Power 22.8 dBm Freq Offset
18.106 MHz otz

Transmit Freq Error -74.231 kHz OBW Power 99.00 %
x dB Bandwidth 17.71 MHz x dB -6.00 dB

MSG STATUS

-6dB_Bandwidth NVNT_ANT1_802_11n(HT20)_2437

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Occupied BW
0 RL | r  toe At |
Center Freq 2.437000000 GHz

#IFGain:Low

SENSE:INT
Center Freq: 2.437000000 GHz
—»— Trig:Free Run Avg[Held: 10/10
#Atten: 40 dB

ALIGN AUTO 09:14:03 PMHav 28, 2024

Radio Std: None

Frequency

Radio Device: BTS

Ref Offset4.71 dB
Ref 20.42 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz

Span 30 MHz [P
#Res BW 430 kHz

#VBW 1.3 MHz

Occupied Bandwidth Total Power 21.1 dBm Freq Offset
17.978 MHz oz
-111.87 kHz
17.63 MHz

OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS

-6dB_Bandwidth_ NVNT_ANT1_802_ 11n(HT20) 2462

Agilont Spectrum Analyzer - Occupied BW.
¢ RL__ | R [soe o ac | |
Center Freq 2.462000000 GHz

SEMSEINT

f ALIGHAUTO
Center Freq: 2.462000000 GHz

03:16:52 PM Mav 28, 2024
Radio Std: None

Frequency

—— Trig:Free Run

Avg[Held: 10/10

#IFGain:Low

#Atten: 40 dB

Ref Offset4.73 dB
Ref 14.46 dBm

Center 2.462 GHz
#Res BW 430 kHz

Occupied Bandwidth

17.938 MHz

Transmit Freq Error
x dB Bandwidth

-81.371 kHz
17.58 MHz

#VBW 1.3 MHz

Total Power

OBW Power
x dB

Radio Device: BTS

Center Freq
2.462000000 GHz

Span 30 MHz [f\i%

19.8 dBm Freq Offset

OHz

99.00 %
-6.00 dB

STATUS

Shenzhen Anbotek Compliance Laboratory Limited
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Appendix B: 99% Occupied Bandwidth
Condition Antenna Modulation Frequency (MHz) 99%BW(MHz)
NVNT ANT1 802.11b 2412.00 13.508
NVNT ANT1 802.11b 2437.00 13.331
NVNT ANT1 802.11b 2462.00 13.272
NVNT ANT1 802.11g 2412.00 17.390
NVNT ANT1 802.11g 2437.00 17.285
NVNT ANT1 802.11g 2462.00 17.204
NVNT ANT1 802.11n(HT20) 2412.00 18.363
NVNT ANT1 802.11n(HT20) 2437.00 18.133
NVNT ANT1 802.11n(HT20) 2462.00 18.091

99% Occu

Aéiient Spectrum Analyzer - Occupied BW

Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 4.87 dB
Ref 20.74 dBm

Center 2.412 GHz
#Res BW 430 kHz

Occupied Bandwidth

SEMSEIMNT|

ied_Bandwidth NVNT_ANT1_802_11b_2412

ALIGH AT 08:49:56 PMMov 28, 2024

Center Fred: 2.412000000 GHz
Trig: Free Run
#Atten: 40 dB

#VBW 1.3 MHz

Total Power

13.508 MHz

Transmit Freq Error
x dB Bandwidth

-2.908 kHz
17.38 MHz

OBW Power
xdB

Radio Std: None Frequency

Avg|Held: 10110

Radio Device: BTS

Center Freq
2.412000000 GHz

CF Step
3.000000 MHz

Span 30 MHz
Sweep 1ms

Auto

17.6 dBm

Man

Freq Offset

0Hz

99.00 %
-26.00 dB

STATUS

99%_Occupied_Bandwidth_NVNT_ANT1_802_11b_2437
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Agilent Spectrum Analyzer - Occupied BW.
son AC [ ] SENSEINT| ALIGNAUTO! 08:52;56 PM Mow 28, 2024

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
Trig: Free Run Avg[Held: 10/10

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset4.71 dB
Ref 24.42 dBm

CenterFreq
2.437000000 GHz

CF Step
3.000000 MHz
Center 2.437 GHz Span 30 MHz [P Man

#Res BW 430 kHz #/BW 1.3 MHz Sweep 1ms

Occupied Bandwidth Total Power 16.5 dBm Freq Offset
13.331 MHz 0z

Transmit Freq Error -66.201 kHz OBW Power 99.00 %
x dB Bandwidth 17.28 MHz x dB -26.00 dB

MSG STATUS

99%_Occupied_Bandwidth NVNT _ANT1 802 11b_2462

Agilent Spectrum Analyzer - Occupied BW

soe ac | ] SEMSEINT ALIGN AUTO! 08:55:45 PMNov 28, 2024

Center Freq 2.462000000 GHz CenterFred: 2.462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset4.73 dB
Ref 18.46 dBm

Center Freq
2.462000000 GHz

CF Step
3.000000 MHz
Center 2.462 GHz Span 30 MHz [f\i% Man

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms

QOccupied Bandwidth Total Power 15.4 dBm Freq Offset
13.272 MHz otz

Transmit Freq Error -60.683 kHz OBW Power 99.00 %
x dB Bandwidth 17.26 MHz x dB -26.00 dB

MSG STATUS

99%_Occupied_Bandwidth NVNT_ANT1_802_11g_2412

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Occupied BW.
son AC [ ] SENSEINT| ALIGNAUTO! 08:59:43 PM Mow 28, 2024

Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
Trig: Free Run Avg[Held: 10/10

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 4.87 dB
Ref 16.74 dBm

CenterFreq
2.412000000 GHz

CF Step
3.000000 MHz
Center 2.412 GHz Span 30 MHz [P Man

#Res BW 510 kHz #/BW 1.5 MHz Sweep 1ms

Occupied Bandwidth Total Power 22.7 dBm Freq Offset
17.390 MHz 0z

Transmit Freq Error -178.92 kHz OBW Power 99.00 %
x dB Bandwidth 23.82 MHz x dB -26.00 dB

MSG STATUS

99%_Occupied_Bandwidth_ NVNT ANT1 802 11g

Agilent Spectrum Analyzer - Occupied BW

soe ac | ] SEMSEINT ALIGN AUTO! 03:04:06 PM Moy 28, 2024

Center Freq 2.437000000 GHz CenterFred: 2.437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset4.71 dB
Ref 20.42 dBm

Center Freq
2.437000000 GHz

CF Step
3.000000 MHz
Center 2437 GHz Span 30 MHz [f\i% Man

#Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms

QOccupied Bandwidth Total Power 21.0 dBm Freq Offset
17.285 MHz otz

Transmit Freq Error -235.74 kHz OBW Power 99.00 %
x dB Bandwidth 22.02 MHz x dB -26.00 dB

MSG STATUS

99%_Occupied_Bandwidth NVNT_ANT1_802_11g_2462

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Occupied BW.
son AC [ ] SENSEINT| ALIGNAUTO! 03;08:02 PM Mow 28, 2024

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
Trig: Free Run Avg[Held: 10/10

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 4.73 dB
Ref 14.46 dBm

CenterFreq
2.462000000 GHz

CF Step
3.000000 MHz
Center 2.462 GHz Span 30 MHz [P Man

#Res BW 510 kHz #/BW 1.5 MHz Sweep 1ms

Occupied Bandwidth Total Power 19.7 dBm Freq Offset
17.204 MHz 0z

Transmit Freq Error -191.39 kHz OBW Power 99.00 %
x dB Bandwidth 21.82 MHz x dB -26.00 dB

MSG STATUS

99%_Occupied_Bandwidth NVNT _ANT1 802 11n(HT20) 2412

Agilent Spectrum Analyzer - Occupied BW

soe ac | ] SEMSEINT ALIGN AUTO! 09:11:23 PM Moy 28, 2024

Center Freq 2.412000000 GHz CenterFred: 2.412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 4.87 dB
Ref 22.74 dBm

Center Freq
2.412000000 GHz

CF Step
3.000000 MHz
Center 2412 GHz Span 30 MHz [f\i% Man

#Res BW 560 kHz #VBW 1.6 MHz Sweep 1ms

QOccupied Bandwidth Total Power 22.6 dBm Freq Offset
18.363 MHz otz

Transmit Freq Error -76.110 kHz OBW Power 99.00 %
x dB Bandwidth 22.52 MHz x dB -26.00 dB

MSG STATUS

99%_Occupied_Bandwidth NVNT_ANT1_802_11n(HT20)_2437

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Occupied BW
0 RL | r  toe At |
Center Freq 2.437000000 GHz

#IFGain:Low

SENSE:INT
Center Freq: 2.437000000 GHz
—»— Trig:Free Run Avg[Held: 10/10
#Atten: 40 dB

ALIGN AUTO 09:14:25 PMHav 28, 2024

Radio Std: None

Frequency

Radio Device: BTS

Ref Offset4.71 dB
Ref 20.42 dBm

CenterFreq
2.437000000 GHz

Center 2.437 GHz

Span 30 MHz [P
#Res BW 510 kHz

#VBW 1.6 MHz

Occupied Bandwidth Total Power 21.0 dBm Freq Offset
18.133 MHz oz
-119.99 kHz
22.18 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS

99%_Occupied_Bandwidth NVNT _ANT1_802_11n(HT20) 2462

Agilont Spectrum Analyzer - Occupied BW.
¢ RL__ | R [soe o ac | |
Center Freq 2.462000000 GHz

SEMSEINT

f ALIGHAUTO
Center Freq: 2.462000000 GHz

03:17:14 PM Mav 28, 2024
Radio Std: None

Frequency

—— Trig:Free Run

Avg[Held: 10/10

#IFGain:Low

#Atten: 40 dB

Ref Offset4.73 dB
Ref 14.46 dBm

Center 2.462 GHz
#Res BW 510 kHz

Occupied Bandwidth

18.091 MHz

Transmit Freq Error
x dB Bandwidth

-87.622 kHz
22.20 MHz

#VBW 1.5 MHz

Total Power

OBW Power
x dB

Radio Device: BTS

Center Freq
2.462000000 GHz

Span 30 MHz [f\i%

19.8 dBm Freq Offset

OHz

99.00 %
-26.00 dB

STATUS

Shenzhen Anbotek Compliance Laboratory Limited
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Product Safety

Appendix C: Duty Cycle

Condition Antenna Modulation Frequency (MHz) Duty cycle(%) Duty factor(dB)
NVNT ANT1 802.11b 2412.00 100 0.00
NVNT ANT1 802.11b 2437.00 100 0.00
NVNT ANT1 802.11b 2462.00 100 0.00
NVNT ANT1 802.11g 2412.00 100 0.00
NVNT ANT1 802.11g 2437.00 100 0.00
NVNT ANT1 802.11g 2462.00 100 0.00
NVNT ANT1 802.11n(HT20) 2412.00 100 0.00
NVNT ANT1 802.11n(HT20) 2437.00 100 0.00
NVNT ANT1 802.11n(HT20) 2462.00 100 0.00

Duty Cycle NVNT ANT1_802 11b_2412

Aéiient Spectrum Analyzer - Swept SA
¢ R RF o ac ] ; ALIGNAUTO | 08/50:14 PM
Center Freq 2.412000000 GHz #avg Type: Log-Pwr

PNO: Fast —#— 1rig: Free Run
IFGain:Low Atten: 40 dB

Ref Offset 4.87 dB
Ref 34.74 dBm

Center 2.412000000 GHz Span 0 Hz
Res BW & MHz #VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

MKR MODE TRC SCL =

=
[t[  2000us| 19.28 dBm
[ 1

FUMCTION FUMCTION WIDTH FUNCTION WALUE A

CENANhUNS
@
@

-
=

Duty_Cycle_NVNT_ANT1_802_11b_2437

Shenzhen Anbotek Compliance Laboratory Limited

yratory & F.o uliding D, >0good >cienceand lechnology Fark / P
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Product Safety

Agilent Spectrum Analyzer - Swept SA
son AC [ ] B ALIGNAUTO! 08:53:14 PMNow 28, 2024

Center Freq 2.437000000 GHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run
IFGain:Low Atten: 40 dB

Frequency

Mkr1 1.000 ms|
Ref 3442 dBm 17.08 dBm

’1

Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

MKF\ MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION WALUE  ~ |5

[1]t] 1.000 ms 17 08 dBm

@
E
d
©“

Duty Cycle NVNT ANT1 802 11b_2462

Agilent Spectrum Analyzer - Swept SA
sog ac || f ALIGH AUTOD 08:56:03 PM

Center Freq 2.462000000 GHz #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run
IFGain:L ow Atten: 38 dB

Frequency

Mkr1 13.62 ms|
Ref 3246 dBm 17.68 dBm

Center 2.462000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

MKR MODE TRC SCL FUMCTION FUNCTION WIDTH FUNCTION WALLE A | =22

N [1]t] 1362 ms 17 8cdBml [ 00 0000000 ]
2 I A

Duty_Cycle NVNT_ANT1_802_11g_2412

Shenzhen Anbotek Compliance Laboratory Limited
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Product Safety

Agilent Spectrum Analyzer - Swept SA
g RL | fF JSoo o ac | | B ALIGHAUTO [ 09:00:00 PM Moy 28, 2024
Center Freq 2.412000000 GHz #Avg Type: Log-Pwr

PNO: Fast —»— 1rig: Free Run
IFGain:Low Atten: 40 dB

Frequency

Mkr1 17.46 ms|
Ref 34 87 dBm 21.96 dBm

’1

Center 2.412000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

MKR| MODE| TRC SCL 2

0 N [1]¢] 17.46 ms 21.96 dBm
2

FUNCTION FUNCTION wIDTH FUNCTION WALUE  ~ |5

@
E
d
B

Duty Cycle NVNT ANT1 802 11g 2437

Agilent Spectrum Analyzer - Swept SA
sog ac || f ALIGH AUTOD 09:04:23 PM

Center Freq 2.437000000 GHz ) #hvg Type: LogPwr
PNO: Fast —»— 1rig: Free Run
IFGain:Low Atten: 40 dB

Frequency

Ref Offset4.71 dB
Ref 34.71 dBm

Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

MKR MODE TRC SCL
t

3
<

FUMCTION FUMCTION WIDTH FUNCTION WALLE A | =22

=
en
(A3
o
e
I!

@
E
g
5

<

Duty_Cycle NVNT_ANT1_802_11g_2462
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Agilent Spectrum Analyzer - Swept SA
son AC [ ] B ALIGNAUTO! 03:08:20 PM Mow 28, 2024

Center Freq 2.462000000 GHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run
IFGain:Low Atten: 40 dB

Frequency

Mkr1 1.240 ms|
Ref 34 73 dBm 20.76 dBm

"1

Center 2.462000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

MKF\ MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION WALUE  ~ |5

[1]t] 1.240 ms 20 76 dBm

@
E
d
©“

Duty Cycle NVNT ANT1 802 11n(HT20

Agilent Spectrum Analyzer - Swept SA
sog ac || f ALIGH AUTOD 09:11:41 PM

Center Freq 2.412000000 GHz #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run
IFGain:L ow Atten: 40 dB

Mkr1 10.48 ms|
Ref 34 87 dBm 21.81 dBm

Center 2.412000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

MKR MODE TRC SCL FUMCTION FUNCTION WIDTH FUNCTION WALLE A | =22

N [1]t] 10.48 ms 21 81eBm ! 00 0|
2 I A

Duty_Cycle NVNT_ANT1_802_11n(HT20) 2437
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Agilent Spectrum Analyzer - Swept SA
son AC [ ] B ALIGNAUTO! 03:14;43 PM Mow 28, 2024

Center Freq 2.437000000 GHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run
IFGain:Low Atten: 40 dB

Frequency

Mkr1 18.80 ms|
Ref 34 71 dBm 20.15 dBm

’1

Center 2.437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

MKF\ MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION WALUE  ~ |5

[1]t] 18.80 ms 20 15 dBm

@
E
d
©“

Duty Cycle NVNT ANT1 802 11n(HT20

Agilent Spectrum Analyzer - Swept SA
sog ac || f ALIGH AUTOD 09:17:32 PM

Center Freq 2.462000000 GHz #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run
IFGain:L ow Atten: 40 dB

Ref Offset4.73 dB
Ref 34.46 dBm

’1

Center 2.462000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 20.00 ms (1001 pts)

MKR MODE TRC SCL FUMCTION FUNCTION WIDTH FUNCTION WALLE A | =22

N [1]t] 780.0 us 19 0d8m [ 00 00000000 |
2 I A

Shenzhen Anbotek Compliance Laboratory Limited
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Appendix D: MAX. Output Power

Condition | Antenna | Modulation Fr?&‘:_;r;cy Detector P(;(\:vr::'lzztBer?l) Dut{ dea)c tor TOt(zg;:)"er (Ia'g::) Result
NVNT ANT1 802.11b 2412.00 RMS 14.44 0.00 14.44 30 Pass
NVNT ANT1 802.11b 2437.00 RMS 13.50 0.00 13.50 30 Pass
NVNT ANT1 802.11b 2462.00 RMS 12.44 0.00 12.44 30 Pass
NVNT ANT1 802.11g 2412.00 RMS 15.95 0.00 15.95 30 Pass
NVNT ANT1 802.11g 2437.00 RMS 14.26 0.00 14.26 30 Pass
NVNT ANT1 802.11g 2462.00 RMS 13.07 0.00 13.07 30 Pass
NVNT ANT1 [802.11n(HT20)| 2412.00 RMS 15.74 0.00 15.74 30 Pass
NVNT ANT1 [802.11n(HT20)| 2437.00 RMS 14.17 0.00 14.17 30 Pass
NVNT ANT1 [802.11n(HT20)| 2462.00 RMS 12.98 0.00 12.98 30 Pass

Note: The cable loss are compensated in the graph.

MAX__Output Power NVNT ANT1 802 11b_2412

Agilent Spectrum Analyzer - Channel Power
so A || SENSE!INT| ALIGH AT 08:50:31 PMMaw 28, 2024

Center Freq 2.412000000 GHz CenterFred: 2.412000000 GHz Radio Std: None Frequency
Trig: Free Run Avg[Held: 500500

—_—
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 4.87 dB
Ref 26.74 dBm

Center Freq
2.412000000 GHz

CF Step
4.000000 MHz
Center 2.412 GHz Span 40 MHz |7 Man

#Res BW 510 kHz #VBW 2 MHz

Channel Power Power Spectral Density

14.44 dBm /20 MHz -58.58 dBm /Hz

MSG STATUS

MAX__Output Power NVNT_ANT1_802_11b_2437

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Channel Power
0 RL | r  toe At |
Center Freq 2.437000000 GHz

#IFGain:Low

—»— Trig:Free Run

Ref Offset4.71 dB
Ref 20.42 dBm

Center 2.437 GHz
#Res BW 510 kHz

Channel Power

13.50 dBm /20 MHz

SEMSEINT ALIGN AUTO 08:53:31 PMhav 28, 2024

Frequency

Center Freq: 2.437000000 GHz Radio Std: None

AvglHold: 5001500

#Atten: 30 dB Radio Device: BTS

CenterFreq
2.437000000 GHz

CF Step
4.000000 MHz
Span 40 MHz [P Man

#/BW 2 MHz Sweep 1ms

Freq Offset

Power Spectral Density Dk

-59.51 dBm sz

STATUS

MAX__ Output Power NVNT ANT1 802 11b 2462

S Spren (ot - G P
I S I =T
Center Freq 2.462000000 GHz

#IFGain:Low

—— Trig:Free Run

Ref Offset4.73 dB
Ref 24.46 dBm

Center 2.462 GHz
#Res BW 510 kHz

Channel Power

12.44 dBm /20 MHz

SEMSEINT ALIGN AUTO 08:56:20 PM Moy 28, 2024

CenterFred; 2.462000000 GHz Frequency

AvglHold: 5001500

Radio Std: None

#Atten: 30 dB Radio Device: BTS

Center Freq
2.462000000 GHz

CF Step
4.000000 MHz
Span 40 MHz [f\i% Man

#VBW 2 MHz Sweep 1ms

Freq Offset

Power Spectral Density D

-50.57 dBm /Hz

STATUS

MAX__Output_Power NVNT_ANT1_802_11g_2412

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Channel Power
0 RL | r  toe At |
Center Freq 2.412000000 GHz

#IFGain:Low

—»— Trig:Free Run

Ref Offset 4.87 dB
Ref 28.74 dBm

Center 2.412 GHz
#Res BW 510 kHz

Channel Power

15.95 dBm /20 MHz

SEMSEINT ALIGN AUTO 09:00:17 PMHav 28, 2024

Frequency

Center Freq: 2.412000000 GHz Radio Std: None

AvglHold: 5001500

#Atten: 30 dB Radio Device: BTS

CenterFreq
2.412000000 GHz

CF Step
4.000000 MHz
Span 40 MHz [P Man

#/BW 2 MHz Sweep 1ms

Freq Offset

Power Spectral Density Dk

-57.06 dBm /Hz

STATUS

MAX_Output Power NVNT ANT1_802_11g

S Spren (ot - G P
I S I T =T
Center Freq 2.437000000 GHz

#IFGain:Low

—— Trig:Free Run

Ref Offset4.71 dB
Ref 26.42 dBm

Center 2.437 GHz
#Res BW 510 kHz

Channel Power

14.26 dBm /20 MHz

SEMSEINT ALIGN AUTO 03:04:40 PMMow 28, 2024

CenterFred; 2.437000000 GHz Frequency

AvglHold: 5001500

Radio Std: None

#Atten: 30 dB Radio Device: BTS

Center Freq
2.437000000 GHz

CF Step
4.000000 MHz
Span 40 MHz [f\i% Man

#VBW 2 MHz Sweep 1ms

Freq Offset

Power Spectral Density D

-58.75 dBm sz

STATUS

MAX__Output_Power NVNT_ANT1_802_11g_2462

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Channel Power
son AC [ ] SENSEINT| ALIGNAUTO! 03:08:37 PM Maw 28, 2024

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg[Held: 5004500

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 4.73 dB
Ref 20.46 dBm

CenterFreq
2.462000000 GHz

CF Step
4.000000 MHz
Center 2.462 GHz Span 40 MHz [P Man

#Res BW 510 kHz #/BW 2 MHz Sweep 1ms

Freq Offset

Channel Power Power Spectral Density Dk

13.07 dBm /20 MHz -59.94 dBm sz

MSG STATUS

MAX__ Output Power NVNT ANT1 802 11n(HT20) 2412

Agilent Spectrum Analyzer - Channel Power

soe ac | ] SEMSEINT ALIGN AUTO! 09:11:58 PM Moy 28, 2024

Center Freq 2.412000000 GHz CenterFred: 2.412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 500500
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 4.87 dB
Ref 22.74 dBm

Center Freq
2.412000000 GHz

CF Step
4.000000 MHz
Center 2412 GHz Span 40 MHz [f\i% Man

#Res BW 510 kHz #VBW 2 MHz Sweep 1ms

Freq Offset

Channel Power Power Spectral Density D

15.74 dBm /20 MHz -57.27 dBm sz

MSG STATUS

MAX_Output_Power NVNT_ANT1_802_11n(HT20) 2437

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Channel Power
0 RL | r  toe At |
Center Freq 2.437000000 GHz

#IFGain:Low

—»— Trig:Free Run

Ref Offset4.71 dB
Ref 20.42 dBm

Center 2.437 GHz
#Res BW 510 kHz

Channel Power

14.17 dBm /20 MHz

SEMSEINT ALIGN AUTO 09:15:00 PM Haw 28, 2024

Frequency

Center Freq: 2.437000000 GHz
Avg|Hold: 5004500

Radio Std: None

#Atten: 30 dB Radio Device: BTS

CenterFreq
2.437000000 GHz

Span 40 MHz [P
#VBW 2 MHz

Freq Offset

Power Spectral Density Dk

-58.84 dBm sz

STATUS

MAX__ Output Power NVNT ANT1 802 11n(HT20) 2462

S Spren (ot - G P
I S I =T
Center Freq 2.462000000 GHz

#IFGain:Low

—— Trig:Free Run

Ref Offset4.73 dB
Ref 20.46 dBm

Center 2.462 GHz
#Res BW 510 kHz

Channel Power

12.98 dBm /20 MHz

SEMSEINT ALIGN AUTO 03:17:49 PMMow 28, 2024

CenterFred; 2.462000000 GHz Frequency

AvglHold: 5001500

Radio Std: None

#Atten: 30 dB Radio Device: BTS

Center Freq
2.462000000 GHz

Span 40 MHz [f\i%
#VBW 2 MHz

Freq Offset

Power Spectral Density D

-50.03 dBm /Hz

STATUS

Shenzhen Anbotek Compliance Laboratory Limited
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Appendix E: Power Spectral Density

Condition | Antenna| Modulation Fr(zl?nt;ezr)icy ( d§27§0sk?-lz) f?gg;,r f?E:E;r ( dBr:??R(Hz) ( dBIr-ril;giI:Hz) Result
NVNT ANT1 802.11b 2412.00 -0.35 0.00 10j00 -10.36 8 Pass
NVNT ANT1 802.11b 2437.00 -1.48 0.00 10?00 -11.48 8 Pass
NVNT ANT1 802.11b 2462.00 -2.36 0.00 10?00 -12.36 8 Pass
NVNT ANT1 802.11g 2412.00 -1.67 0.00 10?00 -11.66 8 Pass
NVNT ANT1 802.11g 2437.00 -3.44 0.00 10j00 -13.44 8 Pass
NVNT ANT1 802.11g 2462.00 -4.38 0.00 10?00 -14.38 8 Pass
NVNT ANT1 [802.11n(HT20)| 2412.00 -1.14 0.00 10?00 -11.14 8 Pass
NVNT ANT1 [802.11n(HT20)| 2437.00 -2.91 0.00 10?00 -12.91 8 Pass
NVNT ANT1 [802.11n(HT20)| 2462.00 -3.82 0.00 10j00 -13.82 8 Pass

Note: The cable loss are compensated in the graph.

Power Spectral Density NVNT ANT1 802 11b 2412

Agilent Spectrum Analyzer - Swept SA
I I =T : ALIGNAUTO | 0Bi50:49 PM
Center Freq 2.412000000 GHz ) #Avg Type: Log-Pur Frequency
PNO: Fast —»— 1rig: Free Run Avg[Held: 100/100 f
IFGain:Low Atten: 24 dB

Ref Offset 487 dB Mkr1 2.412 701 GHz

Ref 18.74 dBm -0.355 dBm

Center 2.41200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 41.19 ms (8351 pts)

IM SG STATUS

Power_Spectral_Density NVNT_ANT1_802_11b_2437

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA
ET : ALIGHAUTO [ 08:53:49PM

Center Freq 2.437000000 GHz . #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 100/100
IFGain:Low Atten: 24 dB

Mkr1 2.437 701 GHZ
Ref 15.42 dBm 1.479 dBm

Center 2.43700 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 41.19 ms (8351 pts)
IMSG STATUS

Agilent Spectrum Analyzer - Swept SA

I RL__ | fF S0 ac | ] : w 28, 2024

Center Freq 2.462000000 GHz ) #Avg Type: Log-Pwr 4 IR
PNO: Fast —»— 1rig: Free Run Avg[Held: 100/100
IFGain:Low Atten: 22 dB

Mkr1 2.461 199 GHz
Ref 16.46 dBm -2.360 dBm

Center 246200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 41.19 ms (8351 pts)
IMSG STATUS

Power_Spectral_Density NVNT_ANT1_802_11g_2412

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA
T : ALIGHAUTO [ 09:00:36PM

Center Freq 2.412000000 GHz . #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 100/100
IFGain:Low Atten: 24 dB

Mkr1 2.410 121 GHZ
Ref 1.74 dBm -1.665 dBm

Center 2.41200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 41.19 ms (8351 pts)
IMSG STATUS

Agilent Spectrum Analyzer - Swept SA

I RL__ | S0 ac | ] : w 28, 2024

Center Freq 2.437000000 GHz ) #Avg Type: Log-Pwr 4 IR
PNO: Fast —»— 1rig: Free Run Avg[Held: 100/100
IFGain:Low Atten: 22 dB

Mkr1 2.435 121 GHz
Ref 1642 dBm -3.435 dBm

Center 2.43700 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 41.19 ms (8351 pts)
IMSG STATUS

Power_Spectral_Density NVNT_ANT1_802_11g_2462

Shenzhen Anbotek Compliance Laboratory Limited




Anbotek

Report No.:1814C40149812502 Page 56 of 73

Product Safety FCC ID: 2BMLJ-PAW5320

Agilent Spectrum Analyzer - Swept SA
T : ALIGHAUTO [ 09:08:55PM

Center Freq 2.462000000 GHz #Avg Type: Log-Pwr Frequency
PNO: Fast —»— 1rig: Free Run Avg[Held: 100/100 f
IFGain:Low Atten: 16 dB

Mkr1 2.461 371 GHZ
Ref 10,46 dBm -4.384 dBm

Center 2.46200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 41.19 ms (8351 pts)
IMSG STATUS

Agilent Spectrum Analyzer - Swept SA

i RL__ | fF S0 ac | ] : w 28, 2024

Center Freq 2.412000000 GHz ) #Avg Type: Log-Pwr 4 IR
PNO: Fast —»— 1rig: Free Run Avg[Held: 100/100
IFGain:Low Atten: 18 dB

Mkr1 2.412 625 GHz
Ref 12,74 dBm -1.140 dBm

Center 2.41200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 41.19 ms (8351 pts)
IMSG STATUS

Power_Spectral_Density NVNT_ANT1_802_11n(HT20)_2437

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA
ET : ALIGHAUTO  [09:15:18PM

Center Freq 2.437000000 GHz #Avg Type: Log-Pwr Frequency
PNO: Fast —»— 1rig: Free Run Avg[Held: 100/100 f
IFGain:Low Atten: 22 dB

Mkr1 2.437 625 GHZ
Ref 1642 dBm 2,913 dBm

Center 2.43700 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 41.19 ms (8351 pts)
IMSG STATUS

Agilent Spectrum Analyzer - Swept SA

I RL__ | fF S0 ac | ] : w 28, 2024

Center Freq 2.462000000 GHz ) #Avg Type: Log-Pwr 4 IR
PNO: Fast —»— 1rig: Free Run Avg[Held: 100/100
IFGain:Low Atten: 16 dB

Mkr1 2.462 622 GHz
Ref 1046 dBm -3.822 dBm

Center 246200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz* Sweep 41.19 ms (8351 pts)
IMSG STATUS

Shenzhen Anbotek Compliance Laboratory Limited
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Condition | Antenna | Modulation TX—':I’VTS;')‘*""V Mark fre'x'j:;]cy(MHz) I:‘f’e“l'(’é‘g“;) limit(dBm) | Result
NVNT ANT1 802.11b 2412.00 2399.040 -49.621 27147 | Pass
NVNT ANT1 802.11b 2462.00 2497.024 57.562 27.073 | Pass
NVNT ANT1 802.11g 2412.00 2399.936 38.312 31.914 | Pass
NVNT ANT1 802.11g 2462.00 2485.792 51.562 32.233 | Pass
NVNT ANTT | 802.11n(HT20) | _ 2412.00 2399.712 -38.575 32.777 | Pass
NVNT ANT1 | 802.11n(HT20) | 2462.00 2483.584 ~40.664 29.285 | Pass

Agilent Spectrum Analyzer - Swept SA
¢ R REsos ac ]
Center Freq 2.412000000 GHz

PNO: Fast
IFGain:Low

Ref Offset 4.87 dB

1 _Reference Level NVNT ANT1 802 11b 2412

ALIGH AT

—— Trig: Free Run

#Avg Type: Log-Pwr
Avg|Held: 10/10
Atten: 28 dB

Mkr1 2.411 00 GHz

Frequency

2.853 dBm

Ref 22.74 dBm

Center 2.41200 GHz
#Res BW 100 kHz

IMSG

Span 40.00 MHz

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

STATUS

ANT1_802_11b_2412

Agilent Spectrum Analyzer - Swept SA
o RL_ | F toe o A |
Center Freq 2.366000000 GHz

IFGain:Low

ALIGH AUTO
#Avg Type: Log-Pwr
Avg[Held: 10/10

09:54:05 AM Jun 09, 2025

Frequency
Trig: Free Run
Atten: 24 dB

Mkr3 2.399 04 GHZ

Ref Offset 4.87 dB -49.621 dBm

Ref 17.87 dBm

Start 2.31000 GHz
#Res BW 100 kHz

Stop 2.42200 GHz

#VBW 300 kHz Sweep 10.73 ms (1001 pts)

MKR| MODE| TRC SCL ® ' FUNCTION FUNCTION ‘wIDTH FUNCTION WALUE ~ ~ |5
1 INNENEE 241248 GHz 2419dBm| [ 000 00000000 |
2 INNENES 2.40000 GHz 50361dBm| [ ]
el N | 2.39904 GHz 49621dBm| [ [ |

N R R
r
r - 1}
I A
r - rrrr 1
r  rrrrr

10 r - 1

1 r [ [ |8

< *

MSG STATUS

[ 1_Reference_Level NVNT_ANT1_802_11b_2462 |

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA
T : ALIGNAUTO

Center Freq 2.462000000 GHz . #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 24 dB

Ref Offset 4.73 dB Mkr1 2.462 52 GHz

Ref 18.46 dBm 2.927 dBm

Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

IM SG STATUS

ge NVNT _ANT1_802_11b_2462

Agilent Spectrum Arlalyzer Swept SA
soe A || f ALIGH AT 10:00:18 AM

Center Freq 2.476000000 GHz . #Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 10/10

IFGam:Low Atten: 20 dB

Frequency

Mkr3 2.497 024 GHZ
Ref 13,73 dBm -57.562 dBm

Stop 2.50000 GHz
#VBW 300 kHz Sweep 4.600 ms (1001 pts)

FUMCTION WIDTH FUNCTION WALUE

MKR MODE TRC SCL ~

1 INNEEESE 2. 461 024 GHz 2. 396 dBm

2 INHEN 2.483 500 GHz £1.847 dBm
3 IIIE-_ 497024 GHz|  57.562 dBm|
]

FUMCTION

@
E
=
@

1_Reference_Level NVNT_ANT1_802_11g_2412

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA

soo  ac | : ALIGNAUTO

Center Freq 2.412000000 GHz . #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 18 dB

Ref Offset 4.87 dB Mkr1 2.413 00 GHz,

Ref 12.74 dBm -1.914 dBm

-31.91 dEm|

Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

IM SG STATUS

ge NVNT_ANT1_802_11g

Agilent Spectrum Arlalyzer Swept SA
soe A || f ALIGH AT 01:43:58 PM Jun 06, 2025

Center Freq 2.366000000 GHz ) #Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 10/10

——
IFGam:Low Atten: 14 dB

Frequency

Mkr3 2,399 94 GH2
Ref 7.67 dBm- 98312 dBm

Stop 2.42200 GHz
#VBW 300 kHz Sweep 10.73 ms (1001 pts)

FUNCTION WALUE

FUMCTION FUMCTION WIDTH ~

1_Reference_Level NVNT_ANT1_802_11g_2462

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA

soo  ac | : ALIGNAUTO

Center Freq 2.462000000 GHz . #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 18 dB

Ref Offset 4.73 dB Mkr1 2.460 92 GHz

Ref 12.46 dBm -2.233 dBm

Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

IM SG STATUS

ge NVNT_ANT1_802_11g

Agilent Spectrum Arlalyzer Swept SA
soe A || f ALIGH AT 01:43:05 PM Jun 06, 2025

Center Freq 2.476000000 GHz . #Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 10/10

——
IFGam:Low Atten: 14 dB

Frequency

MKr3 2.485 792 GHz
Ref 7.73 dBm- 91.962 dBm

Stop 2.50000 GHz
#VBW 300 kHz Sweep 4.600 ms (1001 pts)

FUNCTION WALUE

FUMCTION FUMCTION WIDTH ~

1_Reference_Level NVNT_ANT1_802_11n(HT20) 2412
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Agilent Spectrum Analyzer - Swept SA

soo  ac | : ALIGNAUTO

Center Freq 2.412000000 GHz . #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 24 dB

Ref Offset 4.87 dB Mkr1 2.412 64 GHz

Ref 18.74 dBm -2.777 dBm

Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

IM SG STATUS

ge NVNT ANT1 802 _11n(HT20) 2412

Agilent Spectrum Arlalyzer Swept SA
soe A || f ALIGH AT 02:07:34 PM Jun 08, 2025

Center Freq 2.366000000 GHz ) #Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 10/10

——
IFGam:Low Atten: 20 dB

Frequency

Mkr3 2.399 71 GHz
Ref 13,67 dBm 238.575 dBm

Stop 2.42200 GHz
#VBW 300 kHz Sweep 10.73 ms (1001 pts)

FUNCTION WALUE

FUMCTION FUMCTION WIDTH ~

1_Reference_Level NVNT_ANT1_802_11n(HT20) 2462
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Agilent Spectrum Analyzer - Swept SA
0 RL | wr  toe o At |
Center Freq 2.462000000 GHz

PNO: Fast —»— 1rig: Free Run
IFGain:Low Atten: 22 dB

ALIGH AUTO
#Avg Type: Log-Pwr
Avg[Held: 10/10

Mkr1 2.462 64 GHz
0.715 dBm

Ref Offset 4.73 dB
Ref 15.73 dBm

Span 40.00 MHz

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

IM SG STATUS

Page 63 of 73

ge NVNT ANT1 802 _11n(HT20) 2462

Agilent Spectrum Arlalyzer Swept SA
(T I =TT
Center Freq 2.476000000 GHz

IFGam:Low

ALIGH AT
#Avg Type: Log-Pwr
Avg|Held: 10/10

0152141 PM Jun 06, 2025

Trig: Free Run
Atten: 22 dB

Mkr3 2.483 584 GHz

Ref Offset4.73 dB -40.664 dBm

Ref 15.73 dBm

Stop 2.50000 GHz
Sweep 4.600 ms (1001 pts)

FUNCTION WALUE

#VBW 300 kHz

FUMCTION FUMCTION WIDTH ~

Frequency

Shenzhen Anbotek Compliance Laboratory Limited
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Appendix G: Spurious Emission

Condition | Antenna | Modulation TX—':I'V‘I’S‘Z‘)""W Mark fre';"::;‘cy(MHz) I:‘fe“l'(’é‘g“;) limit(dBm) | Result
NVNT ANT1 802.11b 2412.00 24852.677 48192 27147 | Pass
NVNT ANT1 802.11b 2437.00 24995.006 49.257 27.604 | Pass
NVNT ANT1 802.11b 2462.00 24827.707 53.302 27.073 | Pass
NVNT ANT 802.11g 2412.00 24875.150 47.811 24.885 | Pass
NVNT ANT1 802.11g 2437.00 24338.295 47.633 25308 | Pass
NVNT ANT 802.11g 2462.00 24797.743 47.472 130243 | Pass
NVNT ANT1 [ 802.11n(HT20) | 2412.00 24870.156 48.089 29478 | Pass
NVNT ANT1 [ 802.11n(HT20) | 2437.00 24905.114 47.609 25388 | Pass
NVNT ANT1 | 802.11n(HT20) | 2462.00 25000.000 49.948 130435 | Pass

1 _Reference Level NVNT ANT1 802 11b_2412

Agilent Spectrum Analyzer - Swept SA
T : ALIGNATO

Center Freq 2.412000000 GHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 28 dB

Ref Offset 4.87 dB Mkr1 2.411 00 GHz

Ref 22.74 dBm 2.853 dBm

Center 2.41200 GHz Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

IM SG STATUS

2_Spurious_Emission_NVNT_ANT1_802_11b_2412
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Agilent Spectrum Analyzer - Swept SA
ET : ALIGNAUTO

Center Freq 12.515000000 GHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 24 dB

MKr2 24,852 7 GHZ
Ref 17 87 dBm 48.192 dBm

25.000000000 GHz

Stop 25.00 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (10001 pts)|RE-F Ly Nl Fs
MEF| MODE| TRC SEL 7 FUNCTION | FUNCTION'WIDTH FONCTION vALE (L8 R
1 TN 2.412 1 GHz 1418dBm| 00 | 000000 00|
7 N [1[f] 248527 GHz 48192dBm| [ [ |
3 .~ ]
4 ]
5 ¢ ]
6 ) A A
7 ]
8 ¢ ]
9 ¢ ]
10 ) ) A A
1 1 [ |4
< >
MSG STATUS

1 _Reference Level NVNT ANT1 802 11b_2437

Agilent Spectrum Analyzer - Swept SA

soe ac | ] ; ALIGN AUTO! 0915827 AM Jun 09, 2025

Center Freq 2.437000000 GHz . #Avg Type: Log-Pwr 4
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 28 dB

Frequency

Ref Offset4.71 dB Mkr1 2.437 500 GHz

Ref 22.42 dBm 2.396 dBm

#VBW 300 kHz Sweep 4.000 ms (10001 pts;

IM SG STATUS

2_Spurious_Emission_NVNT_ANT1_802_11b_2437

Shenzhen Anbotek Compliance Laboratory Limited




Anbotek

Report No.:1814C40149812502 Page 66 of 73
FCC ID: 2BMLJ-PAWS320

Product Safety

Agilent Spectrum Analyzer - Swept SA
ET : ALIGNAUTO

Center Freq 12.515000000 GHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 24 dB

MKr2 24,995 0 GHZ
Ref 17 71 dBm 49,257 dBm

25.000000000 GHz

Stop 25.00 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (10001 pts)|RE-F Ly Nl Fs
MEF| MODE| TRC SEL 7 FUNCTION | FUNCTION'WIDTH FONCTION vALE (L8 R
1 TN 2.4396 GHz 134dBm| 0 | 000000 00|
7 N [1[f] 24,995 0 GHz 49257dBm| [ [ |
3 .~ ]
4 ]
5 ¢ ]
6 ) A A
7 ]
8 ¢ ]
9 ¢ ]
10 ) ) A A
1 1 [ |4
< >
MSG STATUS

1 _Reference Level NVNT ANT1 802 11b_2462

Agilent Spectrum Analyzer - Swept SA

soe ac | ] ; ALIGN AUTO! 10:00:03 AM Jun 09, 2025

Center Freq 2.462000000 GHz . #Avg Type: Log-Pwr 4
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 24 dB

Frequency

Ref Offset 4.73 dB Mkr1 2.462 52 GHz

Ref 18.46 dBm 2.927 dBm

Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

IM SG STATUS

2_Spurious_Emission_NVNT_ANT1_802_11b_2462
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Agilent Spectrum Analyzer - Swept SA
ET : ALIGNAUTO

Center Freq 12.515000000 GHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 20 dB

MKr2 24,827 7 GHZ
Ref 12,73 dBm -53.302 dBm

1

25.000000000 GHz

Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (10001 pts 2.497000000 GHz
Auto Man

MKR| MODE| TRC SCL ' FUNCTION FUNCTION wIDTH FUNCTION VALUE &
N[ 1] 2.462 1 GHz 1720cBm| [ [ 00000 ]
Al N[ 1] f | 248277 GHz 63302dBm| [ ]
3 - 1}
4 r - rrrr
5 r
6 r - "}
7 r - rrrr 1
8 r
9 r  rrrrr

10 r - 1

1 r [ [ |8

< *

MSG STATUS

1 Reference Level NVNT ANT1 802 11g

Agilent Spectrum Analyzer - Swept SA
509 AC CORREC f ALIGH AUTOD 2025

Center Freq 2.412000000 GHz . #Avg Type: Log-Pwr 4
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 26 dB

Frequency

Mkr1 2.412 884 GHz
Ref 15.87 dBm 0.623 dBm

Center 2.41200 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.000 ms (10001 pts;
IMSG STATUS

2_Spurious_Emission_NVNT_ANT1_802_11g_2412

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA
Start Freq 30.000000 MHz . #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 26 dB

Ref 15.87 dBm

25.000000000 GHz

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (10001 pts 2.497000000 GHz
Auto Man

MKR| MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION VALUE &

QOB W=

e

@
E
d
5

1 Reference Level NVNT ANT1 802 11g

Agilent Spectrum Analyzer - Swept SA
509 AC CORREC f ALIGH AUTOD 2025

Center Freq 2.437000000 GHz . #Avg Type: Log-Pwr 4
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 26 dB

Frequency

Mkr1 2.437 628 GHz
Ref 15.71 dBm -0.040 dBm

Center 2.43700 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.000 ms (10001 pts;
IMSG STATUS

2_Spurious_Emission_NVNT_ANT1_802_11g_2437
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Agilent Spectrum Analyzer - Swept SA
500 AC CORREC B ALIGNAUTO!

Start Freq 30.000000 MHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 26 dB

Mkr2 24.338 3 GHz|
Ref 15.71 dBm -47.633 dBm

25.000000000 GHz

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (10001 pts 2.497000000 GHz
Auto Man

MKR| MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION VALUE &

QOB W=

e

@
E
d
5

1 Reference Level NVNT ANT1 802 11g

Agilent Spectrum Analyzer - Swept SA
509 AC CORREC f ALIGH AUTOD 2025

Center Freq 2.462000000 GHz . #Avg Type: Log-Pwr 4
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 26 dB

Frequency

Mkr1 2.460 768 GHz
Ref 15.73 dBm -0.243 dBm

Center 246200 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.000 ms (10001 pts;
IMSG STATUS

2_Spurious_Emission_NVNT_ANT1_802_11g_2462

Shenzhen Anbotek Compliance Laboratory Limited




Anbotek

Report No.:1814C40149812502 Page 70 of 73
FCC ID: 2BMLJ-PAWS320

Product Safety

Agilent Spectrum Analyzer - Swept SA
500 AC CORREC B ALIGNAUTO!

Start Freq 30.000000 MHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 26 dB

Mkr2 24.797 7 GHz|
Ref 15.73 dBm -47.472 dBm

25.000000000 GHz

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (10001 pts 2.497000000 GHz
Auto Man

MKR| MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION VALUE &

QOB W=

e

@
E
d
©“

1 Reference Level NVNT ANT1 802 11n(HT20

Agilent Spectrum Analyzer - Swept SA
509 AC CORREC f ALIGH AUTOD 03:24:52 PM 1un 06, 2025

Center Freq 2.412000000 GHz . #Avg Type: Log-Pwr 4
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 26 dB

Frequency

Mkr1 2.411 000 GHz
Ref 15.87 dBm 0.522 dBm

#VBW 300 kHz Sweep 4.000 ms (10001 pts;

IM SG STATUS

2_Spurious_Emission_NVNT_ANT1_802_11n(HT20)_2412

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA
500 AC CORREC B ALIGNAUTO!

Start Freq 30.000000 MHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 26 dB

Mkr2 24.870 2 GHz|
Ref 15.87 dBm -48.089 dBm

25.000000000 GHz

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (10001 pts 2.497000000 GHz
Auto Man

MKR| MODE| TRC SCL FUNCTION FUNCTION wIDTH FUNCTION VALUE &

QOB W=

e

@
E
d
5

1 Reference Level NVNT ANT1 802 11n(HT20

Agilent Spectrum Analyzer - Swept SA
509 AC CORREC f ALIGH AUTOD 03:26:28 PM 1un 06, 2025

Center Freq 2.437000000 GHz . #Avg Type: Log-Pwr 4
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 26 dB

Frequency

Mkr1 2.438 264 GHz
Ref 15.71 dBm -0.778 dBm

Center 2.43700 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.000 ms (10001 pts;
IMSG STATUS

2_Spurious_Emission_NVNT_ANT1_802_11n(HT20)_2437
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Agilent Spectrum Analyzer - Swept SA

500 _AC | CORREC

Report No.:1814C40149812502
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Start Freq 30.000000 MHz

Trig: Free Run
Atten: 26 dB

PNO: Fast -~
IFGain:Low

Ref 15.71 dBm

#VBW 300 kHz

#Avg Type: Log-Pwr
Avg[Held: 10/10

25.000000000 GHz

Stop 25.00 GHz
Sweep 2.387 s (10001 pts

2.497000000 GHz

MKR| MODE| TRC SCL

QOB W=

e

FUNCTION

Auto Man

FUNCTION wIDTH FUNCTION VALUE &

@
E
d
5

Agilent Spectrum Analyzer - Swept SA

509 AC | CORREC

1 Reference Level NVNT ANT1 802 11n(HT20

Center Freq 2.462000000 GHz .
PNO: Fast —»— 1rig: Free Run

IFGain:Low Atten: 20 dB

Ref 9.73 dBm

Center 246200 GHz
#Res BW 100 kHz

MSG

#VBW 300 kHz

ALIGHAUTO 10:10:21 AM Jun 03, 2025
#Avg Type: Log-Pwr 4
Avg[Held: 10/10

Frequency

Mkr1 2.463 872 GHz
-0.849 dBm

-30.44 dEm|

Span 40.00 MHz
Sweep 4.000 ms (10001 pts)

STATUS

2_Spurious_Emission_NVNT

ANT1_802_11n(HT20)_2462

Shenzhen Anbotek Compliance Laboratory Limited
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Agilent Spectrum Analyzer - Swept SA
500 AC CORREC B ALIGNAUTO!

Start Freq 30.000000 MHz ) #Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run Avg[Held: 10/10

IFGain:Low Atten: 20 dB

Mkr2 25.000 0 GHz|
Ref 9.73 dBm -49.948 dBm

25.000000000 GHz

Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (10001 pts 2.497000000 GHz
Auto Man

MER MODE TRC SCL Y FUNCTION FUNCTION WIDTH FUNCTION WALUE  ~
(N N [ 1] 2.464 6 GHz 0.355 dBm
Al N (1] f] 25,0000 GHz 49,948 dBm

CUONON AW

@
E
d
5

e

End of Report

Shenzhen Anbotek Compliance Laboratory Limited
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